OPERATOR &
PARTS MANUAL

rofaryy cuwltder

REY o

143292 v1.7

DEGELMAN INDUSTRIES LP

BOX 830-272 INDUSTRIAL DRIVE,
REGINA, SK, CANADA, S4P 3BI1
FAX 306.543.2140 PH 306.543.4447

1.800.667.3545 DEGELMAN.COM

REV1500/1000
ROTARY CUTTER






TABLE OF CONTENTS

Introduction 1

Safety 3

How To Set Your Tractor 8

How To Hook-Up Your Cutter 9
Cutter Preparation 11
How To Set Your Cutter 12
How To Operate Your Cutter 15
Transporting 17
Troubleshooting 19
Maintenance & Service 23
How To Store Your Cutter 33
Parts 34
Index 69
Warranty 70

DEGELMAN INDUSTRIES LP

BOX 830-272 INDUSTRIAL DRIVE,
REGINA, SK, CANADA, S4P 3Bl
FAX 306.543.2140 PH 306.543.4447

1.800.667.3545 DEGELMAN.COM

A\ IMPORTANT:

[

READ MANUAL



Introduction

Welcome

Proof of Ownership

Degelman is proud to welcome you to our rapidly
increasing family of high quality and dependable
product owners. This product was designed and
built specifically for you, the customer. Through our
research and with your input and feedback, we
present to you our REV1500/1000 Rotary Cutters.

Designed with durability, safety, and performance in
mind, this rotary cutter is ready for years of quality
service. In order to help you keep your rotary cutter
in top operating condition we have provided you
with this manual.

About This Manual

This manual has been designed to help you with
three extremely important issues: Operation, Safety,
and Maintenance. It is strongly recommended that
you read through the entire manual and review it
annually for:

® your own personal safety.

e the safety of others.

® helpful and effective operation
techniques.

* maintenance procedures.
® preventative maintenance.

Your authorized Degelman dealer can be
contacted for ordering any replacement parts,
decals, or manuals. Since many of our parts are
specially designed specifically for this Rotary Cutter
we strongly recommend you always replace them
with genuine Degelman parts only.

This manual and its contents were current at the time
of its first printing. To increase product performance
and operation, some part modifications and changes
may occur that are not reflected in this manual.

Note: The description “Right”or”Left” as used in this
manual is determined by the direction the tractor
will travel while in use (unless otherwise stated).

Serial Number Plate

Your serial number is found on the serial number
p|ate attached to the cutter on the front left side of
the cutter near the driveline shield (shown in the
photo above).

It is important to record the serial and model
number of your cutter for proof of ownership and
for any required service or maintenance assistance.

Serial Number
Owner
Model

PTO Speed: [1 540 RPM [ 1000 RPM

The REV1500 Rotary Cutter consists of one center

assembly and two wing sections. The overall cutting
width is 15 feet. (REV1000 width is 10 feet)

Wing angle and machine cutting height are
independently controlled with hydraulic cylinders.
The cutter maintains a level cut at all cutting heights
with our self-leveling system and unique double
acting suspension.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



Specifications and Options

REV1500 ROTARY CUTTER
1000 model specs shown in ()'s

Field Position:
Cutting Height 1" t0 16"
Cutting Width 15 (10°-4")
Overall Width 16’ (11'-8")
Overall Length 16'-6"
Side Depth 1-1"
Transport Position:
Overall Height 7'
Overall Width (no wheels) 8’ (7'-8”)
Overall Width (with wheels) 8'-9” (10°-2")
Overall Length 16'-6"
Ground Clearance: 1-3"

Weight:

Hitch Weight:
Field Position 1975 lbs (1970 lbs)
Transport Position 2400 Ibs (2760 lbs)

5830 |bs (5780 lbs)

Wing Flex: 22° down, 88°up
Deck Thickness: . 3/16" IPSCO 80
Skid Shoes:
Wing 1/2" x 3" AR400
Center Section 1/2" x 5-1/2" AR400
Deck Rings: Standard
Side Skirt Thickness: Laminated up to 7/16” thick
Chain Shield:
Standard Double Row 5/16" GR 30
Optional Cable through Chain 1/4" Cable
Minimum Tractor PTO Power: 100 hp

Drivelines:

540 RPM Machine Gearcases

Tractor to Transfer

CAT 6 with 80° CV

Transfer to Center/Wing CAT 5
1000 RPM Machine Gearcases
Tractor to Transfer CAT 6 with 80° CV
Transfer to Center/Wing CAT 5

Driveline Protection: Preset Friction Torque Limiters

Gearcase Power Rating:

Transfer Gearcase:

Center and Wing Gearcase:

g

200 hp - continuous
250 hp - peak

175 hp - continuous
200 hp - peak

Brush Cutting Capacity: 4”

Blade Holder:

Standard 3/4" Blade Carrier ——

Blades: Milled, 7-1/2” Overlap N

Standard 1/2" x 5"
Blade Tip Speed:
540 PTO
Center 17,300 ft/minute
Wing 16,575 ft/minute
1000 PTO
Center 17,500 ft/minute
Wing 15,950 ft/minute
Wing Lift Hydraulics:
Standard Single acting individual circuits
Optional Double acting individual circuits
Hitch: Self-leveling &Q .
Standard 1-1/4" Precision Clamping System =
Optional 1-1/8" Clevis Hitch v
Suspension:
Center: Walking Axle and Rubber Spring
Wings: Standard ~ = Single Wheel and Rubber Spring
Optional Walking Axle and Rubber Spring
Wheels/Tires: @
Standard 5 Bolt 21x5.5 Laminated
Optional 5 Bolt 22x6.6 Aircraft (foam filled)
Optional 5 Bolt 22x6.6 Aircraft (air filled)

Optional Accessories:
Toolbox, Wing Guide Wheel

143292 - REV1500/1000 Rotary Cutter (20-December-2023)

-92-



Safety

Why is SAFETY important to YOU?

3 BIG Reasons:

¢ Accidents Can Disable and Kill
e Accidents Are Costly
¢ Accidents Can Be Avoided

Safety Alert Symbol

The Safety Alert Symbol identifies important safety
messages applied to the Rotary Cutter mower and in
this manual. When you see this symbol, be alert to
the possibility of injury or death. Follow the

instructions provided on the safety messages. The Safety Alert Symbol means:
ATTENTION!
BECOME ALERT!
YOUR SAFETY IS INVOLVED!

Signal Words

Note the use of the Signal Words: DANGER, WARNING, and CAUTION with the safety messages.
The appropriate Signal Word has been selected using the following guidelines:

DANGER: Indicates an imminently hazardous situation
A DA N G E R that, if not avoided, WILL result in death or serious injury

if proper precautions are not taken.

WARNING: Indicates a potentially hazardous

A WA R N I N G situation that, if not avoided, COULD result in death or

serious injury if proper precautions are not taken.

CAUTION: Indicates a potentially hazardous situation

A TI N that, if not avoided, MAY result in minor or moderate
injury if proper practices are not taken, or, serves as a

reminder to follow appropriate safety practices.

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -3-



Safety

General Safety

A Peligro: Si no lee Ingles, pida ayuda a alguien
que si lo lea para que le traduzca las medidas de
serguridad.

A Danger: Si vous ne compreniez pas I'anglais,
demanderiez & quelqu’un qui comprend I'anglais
pour traduire tous les messages de sécurité qui se
trouve dans ce manuel.

Read Operators
Manual

Lisez le manuel
d'utilisateur

Leer el Manual
del Operador

143162

A Danger: Do not operate the tractor or rotary
cutter until you have fully read and completely
understand this operators manual, your tractor’s
operators manual, and all the safety messages
found within these manuals, on the products, or
other included materials.

Prepare for Emergencies <

* Be prepared if a fire starts.

* Keep a first aid kit and i-

fire extinguisher handy.

* Keep emergency numbers for doctor, hospital,

ambulance, and fire department near your phone.

Doctor

Ambulance

Hospital

Fire Department

Wear Protective Equipment
m

* Wear proper safety equipment
such as safety glasses and shoes,
hearing protection, hard hats, or
any other appropriate items to
prevent injury.

* Wear close fitting clothing to
help prevent accidental
entanglement.

Note: Always stop tractor engine and
wait for all moving parts to stop before
approaching equipment.

® Loss of hearing or hearing impairment may result
from prolonged exposure to loud noise. Wear
suitable hearing protective devices such as earmuffs
or earplugs to protect your hearing.

* Safely operating this equipment requires the full
attention of the operator. Do not wear radio or
music headphones, or talk on your phone while
operating this machine. Never operate while
under the influence of alcohol or drugs or allow
anyone under the influence to operate the tractor
or rotary cutter.

143292 - REV1500/1000 Rotary Cutter (20-December-2023)



Safety

Read and Understand all Safety Decals BEFORE Operating

Safety Decals

Decal Part # - 143125

A Important:

® Understanding and following the information
found on these safety decals can save your life
and extend the life expectancy of your cutter.

® Keep safety signs and decals clean and
legible at all times.

® |f safety signs or decals are missing
or illegible they must be replaced.

® |f repair work causes any decals to be
damaged or removed they must be replaced.

® Safety decals for replacement are available
by request. Call toll free: 1.800.667.3545

A\ DANGER A PELIGRO

LES OBJETS EJECTES | OBJETOS ARROJADOS
Pourrsient causer des. Pusden causar heridas
blessuras graves ou by mort. graves o la musrte.

= Mo Inigser jamais los spoctateurs | = Martener shmpre a los
eu &

Can cause serious injury
or death.

« Always keep bystanders and
oers. n mal !
300 ft {100m) away.

+ Keep all chain guards and .
shieids in place and in  Gardez lea chaines &1 les.

Decal Part # - 143124

%.é:s é

THROWN OBJECTS
e & fauscher.

ik, 64 300 e (100 ratron}

Fappared de mains de 100m
(MOpiads). de distancia.

» Limpisr ol area & sogar de deseches.

Decal Part # - 143126
A\ DANGER

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH
KEEP AWAY!
D0 ROT OPERATE WITHOUT -
= Al driveline, tractor

A DANGER A PELIGRO

LE CONTACT AVEC LA PRISEDE | LINEA CONDUCTORA ROTANTE
[FORCE POURRAIT CAUSER LA MORT] gy coNTACTO PUEDE CAUSAR
TENEZ-VOUS Lol“' LA MUERTE
AVANT DE ALEJADO!
UR VERIFIEZ NO OPERAR SIN -
« Low Bouciiers d Fwssins, du tracseur | « Tods b s, tractor y squipa de
i s g

+ Lis wwwiou sond bien attschés &
ehague extrémite.
= Driveling shisids that b fresty
+ Les Bouctiers de Messieu moteur
) on criveine. Eeurment bresent gur s

+ Drivelines sscurely attached at
[T ——
—— 0 ambos exteman.

* Los profectorss de las liseas girando
Abrements 6= ls bnes

A\ DANGER

LA CHUTE DES AILES
Pourrait causer dos blessures

A\ PELIGRO

ALA CAYENDO

Puede causar heridas
graves o la muerte.

FALLING WING

Can cause sertous injury

or death. graves ou la mort,
* fways sacure wing irsnapet

+ Taujours fiuez Ia serrure sur
betars transporting, Taibe avant do ransporter, Sogiros de rapors de les
entretenir cu staticnner Alas antes de transpontan,

Ia faucheuse. someter a sarvics 0 estacsonar
la maquina cortador.

3] servicing. or parking the cutter.
+ Stand clear when lowering or

Faising wings. + Tenez-vous loin lorsque les

ailes

ﬂnn|mlemenhl|mﬂelnm

A DANGER A PELIGRO

LES LAMES EN ROTATION | CUCHILLOS ROTANTES
Pourralent causer des Pueden causar heridas.
blessures graves ou la mort. graves o la muerte.

ok loim des pilices * Masitgrgase alejade do lns

K paries rotantes,
cantinuent & tourner | |

pendant plusieurs manutes o i el T
Bpres [ami du motour, Vaciricidnd ha sidy cortads

« Mo plocoz jamais s mains 06 | , g coner mancs o pies bajo

EAGUS S aen ios cuchinos. |

ROTATING BLADES
Can =llu.||u serious injury
ar -

» Slay cloar of rotating pasts.
« Blades may rotate for sevoral | , ng,
minutes alter power shut oL

« Do not place hands or feet
under o inta cutier.

A DANGER A\ PELIGRO

LAMES ENDOMMAGEES | CUCHILLAS DANADAS
Pourraient causer dos Pusden causar horidas
Blossures Iwmu ow |3 mort, graves o la muerte,

|+ Examines ks Lames. e nrament * Inspeccionar diaramants las

L pwmlvlﬂth.lno(ul\ cuchillas por saltaduras, irizaduras.,
Funsre ot los. G

DAMAGED BLADES
Can cause serious injury
death.

» Inspect blacas daily for chips,
Erachs, wes, and atnarmal

» Replace blades with genuine

ar des lames wathentiues de cuchillas Degelman sctamente.
Degeiman.

* Linbatanced blades are dangemus.
Peplace blades in pairs. margqut * Lan cuchiliss no balancaadas

[+ Des lames desequibetes peligrosss. Resmplazar i cuchilas

sont
[ dangereuses. Rrmpiacer-ies par paires. | en pbres.

or

[

ROLL OVER HAZARD

Can cause serious injury
death.

+ Decreass speed when turning.

+ Be carefud on slopes with
wings raised.

« Do nat aparate with raised
wings.

araves ou la mort.

lorque les alles

UE DE
RENVERSEMENT

Pourrait causer des blessures

* Dimirwez I vitesse en bournant.
* Soyez prudet aur les pantes
sont

» Mo manipuliz jamsis |5 lauchouse
Iersque les akies sont

PELIGRO DE
DESLIZAMIENTO

Puede cousar heridas graves
o la musrte.

 Bajar la velocidad al doblar,

« Tener cuidado en deciives
can las alas elevadas.

« M operar con las alss
whevacias,

Decal Part # - 143128

or

CRUSHING HAZARD
Can cause serious injury
death.

» Engage tranaport locks,
* Block up before servicing.
» Purga all s from hydraulic

sysiem before atiempting to
raise of lower Implement.

graves ou la

pour ln transgsort.

purgs du sysseme hydr

RISQUE D'ECRASEMENT

» Employez les verrous de sinsté

« Blocgnz Fapparsil avant Fantretien.
» Avant G ussayer do beve
|awarr¢.unr¢znne1mnmu|

PELIGRO DE SER
APLASTADO

Pourralt caussr dee biessures | Puads couser heridse graves

© la muerte

* Enganchar los segurcs
de Iransporte.
» Boquesr anies s someter
a sarvic

roubsinter | | Eolor toso o are el sistoma

hidriuico antos de intentar
subir o bajar el instrumento.

Decal Part # - 143130

HIGH PRESSURE FLUID
n co skin causing
serious injury or death.
 Relieve prassure on system
before. mlrll‘um uﬂjuut-n!‘l
« Waar propar han
[

« Keep all components in
i,

« vani de proceder A la

LIQUIDE & HAUTE PRESSION | LIQUIDO A ALTA PRESION
Powrrait percer la peau, eauser
dos blessures graves ou la mor.

Puede perforar | piel causando
haridas graves o la mwerte.

B ystéme.
whar semching e |+

v au prin, prieves 1 pressien

» Usar proleccion adecuada en

of cardboard

iul-.wmxmmulmmu
. Uitiisez le bots ou e

‘earion au ey de vos maiss.

« Gandez tous les compasants en bon état | en buen esl

escipes.
Usar maders o carton en vez de
s manos,

= Nanitenes 1odo8 ko componentes.
estado.

Decal Part # - 142557 - Amber Reflector 2” x 9”

Decal Part # - 142650 - Fluorescent Reflector 2” x 9”

Decal Part # - 142556 - Red Reflector 2” x

Decal Part # - 143146

9”

Decal Part # - 143147

A\ CAUTION

540
PTO

* ONLY
* SEULEMENT

A\ ATTENTION

* ONLY

* SOLAMENTE

i Em

A\ CUIDADO

1000
PTO

* SEULEMENT
* SOLAMENTE

[ m

A\ CAUTION

A\ ATTENTION

A\ cUIDADO

Decal Part # - 143148

SAFETY
INFORMATION

A\ "SR

INFORMACION
DE SEGURIDAD

1. g e undarstand Opseatars Manst
Pesrse e

B, e e ot compria b el duslinsteus
Tiberbe s aematerenl

2

1. Leer y arienser ol Marusl o Operscién
Favisas amsaimente.

. Mastme sl # ot sspectadoons ¥

3. Partorm rousing inspections and compctive |
Erevenative manlerante. Leey a1 shiekds nd

4. Dperate enly with raeher squipped with ROPS
and peastattn

5. Befars keaving seat: Set brske. siop engine.
Frmcren ke snd wal sntil sl

approcher e
100 (320piese)

bajadcres.
.|ao matros) o4 distancia.
y mantencin

2. Efteciune
Cotmects fpravent. Gasder les bouckers st pisce

4, Armvatiag QU ae R TS e o Gadoe 54
pretecton NOPS Allscher wiiee ceisture!
. e e lhwmar i wbge: icgues Fppared o

Parve siopped.

rein. sertae
e o ou oo s pibces sriaent G g

N rveivaipreviniive. eaogane 1odcs toa
s 7 ey 08 protsom o1 $0
fugar

. parar sctaments con actor muipec con

PROPS ¥ cinturon de seguridad.

5. Antes e dejar ol uiensn; paar ol moloe. 83car 13
e y epeerar st st bocles s partes
mies. fay:

& Inupeccionar ol ares acsen ds sagar.
Fimirves 15000 De4eCh et

& Abways inspect the sres betors mowisg. . Avarn de scher, virified que ies débeis sent
Remave a4 toeeign dedeis. slimirda d terran.

7. Bever alow riders, esgecially o T 3 far,
racton or squigment. emearquer

8. Stay cloar of rotating g parts. [

% Mever aliow tha mowar
‘s sbjects of orsign maseriss.

18, inapect biades dalty fo chips, cracks, wae
Unbaisnced

biades o contact

9. L s e Lames e 8 (auscibiste
Ioscher

.M panserca saeciaiments
ke en o Iractr 0 eguipe.

B Permanecer abiada e partes rosastes o mavibies

10, Examiried bes lames quatiiennamen pous werifisr

L
Slutie $eliBss o Maltries falranes

tagse b s frisures, bos delals, 1. Inapee as por
frtoua hmou-—mummm ntrmates. Des limes desequiibeies senl akadurss. triradurss, dessle ¥ CUrvalis s
with geruing Degsiman blides only dangereuses Remplaces normae
1. Do ot cparmne . -
12. Purge all sk from fryd " - "
g 10 e ¢ s e gL -
e V2. et ety o ever o bt Tapared, 12 Desatojar iogos! e el wstema o
13, Lowsr i imphement s rvievs pristore sea porti T © bajar ol matruments
beonn worling on bydhauts sysiem Uses = s 15 Baja ol natrmantry dinmionit s presicn antes
or ek er = Usar
vy ihen usbes un e Dols v g carten, | M2 e mager 0 earice sl Buscas sscapes.
. Sacurely bock up implemant en fim ground . nie N
e Tinng-da & un aci ferma. | Tierm arites de Viabater debara de ls unicisd
15, :mwuwm :mmm-.s-uv and . - v
working kghis = requis by vder " ol fooed

14, Emsure transport salety chain and sl hisch
omponents aee securs and in proper werking
order 38 84 timea.

17, Enspos all salety bocks befors Mmnsporting.

1. Decriase spesd when tumisg, be carstul on
SHES.OF UAEVER IETRIN i wirgs in
Fained position.

Jann

o i ihacula len, ot o feu

OB - Sonlormmnt 24k TGty I,
provincisur of musicigan

18, Vestiag & 03 que L chaine da wiresd o€ les
dquipsrments & acerachags soel bien finds el

e seguros y en
.

el
7. vkt do Manaparer [apared, amplaye:
I bos verrsus o s
14, Diminunz la witesss o0 Sousnast, Soyes prstent
a1 e pemles el ies b tans setienles lorague
[ peeyy

7, Enganchar indos los cenTes de seguridad amies
de Irasagportar
8 Bajar 1 welocidad 8 dobiar. tener cubdasn
rence inclinadoa o dispaneies oon bat alas en
Pouiin strveda.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



Safety - Decal Locations

ltem Part# Quantity Description ltem Part# Quantity Description
1 143124 4 Danger - Thrown Objects 13 142008 3 Degelman Decal - 6” x 25-3/4"
2 143126 3 Danger - Rotating Driveline 14 or 143267 2 REV1500 (15ft models)
3 143127 2 Danger - Falling Wing 143284 2 REV1000 (10ft models)
4 143129 4 Danger - Rotating Blade 15 143162 1 Read Operators Manual
5 143171 1 Danger - Damaged Blades 16 142557 6 Amber Reflector Decal - 2” x 9"
6 143125 1 Warning - Rollover Hazard 17 142650 2 Fluorescent Reflector Decal - 2” x 9”
7 143128 2 Warning - Crushing Hazard 18 142556 4 Red Reflector Decal - 2" x 9”
8 143130 1 Warning - High Pressure Fluid 19 143261 1 Important - Gearbox Lube
9 143146 1 Caution - 540 RPM PTO Only 20 143264 1 Important - Slip Clutch
10 143147 1 Caution - 1000 RPM PTO Only 21 143265 1 Important - Torque Gearbox
1 143131 2 Important - Before Transporting 22 143136 2 Direction Arrow - Counter-Clockwise
12 143148 1 Mower Safety Instructions 23 143167 2 Direction Arrow - Clockwise

143292 - REV1500/1000 Rotary Cutter (01-March-2018)



143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-7-



How To Set Your Tractor

Tractor Requirements

Correct Drawbar Length

We recommend a tractor with all of the following
requirements:

e A full cab or at least one with ROPS (Rollover
Protective System).

* A working seat belt.
* At least 100 PTO HP.

* A minimum static vertical load rating of drawbar
of 2100 Ibs or greater.

Correct PTO Speed

The rotary cutter is available in either a 540 rpm
PTO speed or a 1000 rpm PTO speed. Many
tractors are equipped with both 540 and 1000 rpm
PTO modes. Be sure that the PTO speed of the

tractor matches the rotary cutter’s gearbox speed.

A Caution: Under no circumstances should you try
to operate a 540 rpm PTO cutter with a 1000 rpm
PTO tractor, and likewise do not operate a 1000
rpm PTO cutter with a 540 rpm PTO tractor. Do
not use PTO adapters. PTO adaptors will cause
driveline failure and possible tractor damage, it
will also invalidate your warranty.

A IMPORTANT: Do not use on a tractor equipped

with a PTO shaft adapter to prevent mismatching
of PTO speeds and over telescoping of the
driveline.

Positioning Tractor Drawbar

1. Remove drawbar side locking pins and move
drawbar into center position.

2. Install drawbar locking pins.

3. Remove clevis or hammer strap assembly, if
equipped.

The rotary cutter’s driveline is equipped with @
constant velocity joint enabling the cutter to operate
at difficult angles. For this reason we recommend
the drawbar length for all PTO modes to be set at
16 inches (tractors with an overall narrow outside
rear wheel width may reduce this length). This
shorter distance will reduce the hitch loading and
stress on your drawbar. Do not use a distance
shorter than 14 inches or slider damage may
result.

(Please consult your tractor’s operator manual for
correct drawbar adjustment procedures. )

s

‘ 16 inches _,

-

|
A Caution: To prevent damage to the tractor
drawbar, avoid travelling at high speeds and
over rough ferrain. Heavy drawn equipment such
as this cutter can place excessive strain on the
drawbar.

3 Point Quick Coupler Hitch Removal

A Caution: To prevent machine damage during

turns, the 3 point quick coupler hitch must be
removed and the draft link height be adjusted.

1. Remove quick
coupler hitch from
tractor.

2. To clear driveline
during turns, adjust
draft link to provide
highest lift possible.

Wheel Tread Width Settings

It is important to increase the tractor rear wheel
tread width to maintain tractor stability when
working on inclines or rough ground.

(Please consult your tractor’s operator manual
for correct adjustment procedures.)

A Caution: Rear tires may be damaged if hitch is
contacted during turns. Check for tire clearance at
hitch uprights when making tight turns.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



How To Hook-Up Your Cutter

Attaching Cutter to Tractor Drawbar

D <=

Py,

CLEVIS HITCH HOOK-UP

1. Ensure the settings in the “How To Set Your Tractor”
section have been completed.

2. Pin cutter clevis into the
supported position for hook-up
using the clevis support pin.

3. Adjust cutter height with jack to
allow enough height for tractor
drawbar.

4. Remove hitch pin from tractor
drawbar or cutter hitch.

5. Clear the area of bystanders, back up tractor to
cutter, aligning tractor drawbar with cutter hitch.

6. Engage tractor parking brake and/or place
transmission in “Park”, shut off tractor engine,
and remove key.

7. Remove hitch clevis support pin and place into its
sforage position.

8. Install and secure drawbar pin.
Lower cutter onto drawbar.

9. Remove jack and place in
proper storage position.

10. Install Safety Chain, refer to the

“Installing Safety Chain” section (pg.10).

PRECISION HITCH HOOK-UP

1. Ensure the settings in the “How To Set Your Tractor”
section have been completed.

2. Pin hitch into the supported
position for hook-up using the
hitch support pin.

3. Adjust cutter height with jack to
allow enough height for tractor
drawbar.

4. Remove hitch pin from tractor
drawbar and/or cutter hitch.

5. Clear the area of bystanders, back up tractor to
cutter, aligning tractor drawbar with cutter hitch.

6. Engage tractor parking brake and/or place
transmission in “Park”, shut off tractor engine,
and remove key.

7. Remove cutter hitch support pin and place into its
storage position.

8. Lower cutter onto drawbar.
Install and secure hitch bolt.
(refer to “Precision Hitch
Installation” diagram below)

9. Remove jack and place in
proper storage position.

10. Install Safety Chain, refer to the “Installing Safety

Chain” section (pg.10).

PRECISION HITCH INSTALLATION
BOLT

PLATED WASHER

DRAWBAR

~  TORQUE

HARDENED WASHER 600 Ib-ft

-\ (814 Nem)

NUT

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



How To Hook-Up Your Cutter

Installing Safety Chain

Attach the safety
chain to the tractor
drawbar support or
other specified anchor
locations. (Refer to
your tractor’s operator
manual). Provide only
enough slack in chain
to permit turning.
Fasten chain back to itself with hook latch and
ensure chain is properly and securely attached.

Detaching Cutter From Tractor

1. Park cutter on a level, hard surface.

2. Raise cutter to full height. Wings may be in
either the raised or lowered position.

3. Engage tractor parking brake and/or place
transmission into “Park”.

4. Shut off tractor engine and remove key.

5. Make sure transport locks are engaged.
(refer to pg.17)

A Note: If wings are lowered only center transport
Caution: Do not use safety chain by itself for lock can be engaged.

towing. Replace entire chain if any link or end 6
fitting is broken, stretched or otherwise deformed.
If replacing, use a chain with the strength rating

greater than the gross weight of the cutter.

. Block wheels to prevent machine from
rolling after detaching from tractor.

7. Take cutter’s jack from storage position on cutter
and secure it onto the jack mount bracket located
on the cutter hitch.

Attaching Driveline to PTO

Note: If parking tractor on soft ground,
place a board under the base of the jack to
prevent it from sinking.

A Danger: Shut off tractor engine before attaching
PTO driveline. Entanglement in rotating driveline

can cause serious injury or death. 8. Raise cutter using jack fo transfer the

. Shut off tractor engine and remove key.

weight from the tractor drawbar to the jack.

2. Check that the driveline telescopes easily and that 9. Lift tractor PTO shield.
the shield rotates freely. 10. Support driveline, pull back collar, and slide driveline
3. Lift tractor PTO shield. off tractor PTO shaft. Set driveline down onto the
_ ) ) support block located on the cutter hitch.
4. Support driveline, pull back on collar, align splines

6.

by rotating cutter driveline, and push driveline onto
tractor PTO shaft until collar snaps into place.

. Push and pull yoke several times to ensure

driveline is locked. Do not pull collar, as this
will release the lock.

Lower tractor PTO shield back into place.

Attaching Hydraulics

1.
2.

3.

Clean off dust covers and ends of hoses.

Firmly push in appropriate hoses into tractor
receptacles according to user preference.

Secure hoses as to not interfere with or
contact moving parts.

Connecting Lights (optional)

1.

2.

Connect cutter light plug into appropriate
tractor receptacle.

Ensure light cable does not interfere with
or contact moving parts.

11.
12.
13.
14.

15.

16.

17.
18.

Lower tractor PTO shield back into place.
Disconnect safety chain from tractor.
Remove hitch pin or bolt.

Start tractor engine and retract lift cylinder carefully
to place weight of cutter on transport lock.

Relieve hydraulic pressure in the system according
to your tractor’s operator manual.

Disconnect hydraulic hoses and light plug
(if equipped) from tractor receptacles.

Carefully drive tractor away.

If cutter will not be used for awhile, perform
procedures as listed in the Cutter Storage section.

(refer to pg.33)

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-10-



Cutter Preparation

Preparation Checklist {

(Refer to the “Maintenance” section - pg.23-32)

Read and understand the Rotary Cutter
Operator’s Manual and all safety decals.

Check that all safety locks, guards and
shields are in place and secure.

Lubricate all grease fittings and check
the fluid level in all gear cases.

Check that all hardware is in place
and properly tightened.

Inspect all tires and check that they are
in proper working condition.

Inspect all blades and blade hardware for
wear or damage.

O O O O 0O O O

Check that the cutter is properly levelled and
the cutting depth is set. (Refer to the “How to
Set Your Cutter” section - pg.13-14)

Make sure the driveline clutches and have been
run-in and are properly adjusted. (Refer to the
“Run-In of the Friction Clutch” section - pg.32)

O

Cutting Banding Strap

A Important: Before proceeding, complete the
procedures under the sections “How to Set Your
Tractor”- pg.8, “How to Hook up Your Cutter”-
pg.9-10, and the cutter “Preparation Checklist”.

Removing Transport Locks &
Lowering Wings

Note: If the “Restricted Transport Width” procedure
was used, follow the reverse instructions described
in that section before proceeding.

1. Park cutter and tractor on level ground.

. Raise cutter center section by extending lift cylinder.
Refract the wing cylinders to take pressure off
transport locks.

. Engage tractor parking brake and/or place
transmission into “Park”.

4. Shut off tractor engine and remove ignition key.

5. Disengage center and wing transport locks. Place

lock pins into proper storage locations.

A Caution: Falling wings can cause serious injury
or death. Stay clear of wings when raised with
transport locks disengaged.

6. Start tractor engine and move control lever(s) to
lower wing(s) without entering the float position.

7. When wings are fully lowered, move control lever(s)
into float position.

8. Retract lift cylinder to lower cutter to the ground.

9. Adjust cutter as required. Refer to the “How to Set
Your Cutter” section - pg.12-14.

Setting Hydraulic Flow Speed

A Danger: If the wings of ™
the rotary cutter are banded
together, ensure wing transport 9
locks are in place and secured
and the area is clear of bystanders before cutting
banding strap. Serious injury or death could result
from a falling wing.

Run-In of the Friction Cluich

Necessary for all new clutches and clutches

that have not been operated for (1) season or
approximately 60 days. Refer to the “Run-In of the
Friction Clutch” on pg.32 of the “Maintenance”
section in this manual.

A Important: Excessive operating speed may
result in machine damage. Be sure hydraulic
flow indicators are adjusted properly.

Note: Before adjusting hydraulic flow speed
ensure all transport locks are removed and
area is clear of all bystanders.

® Dual selective control valves are required.

* Set hydraulic flow control for center section until
cutter fully raises or lowers in two seconds.

e Set hydraulic flow control for wings to the
slowest possible speed.

Note: Refer to your tractor’s operator’s manual for
proper hydraulic flow control adjustment.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-11-



How To Set Your Cutter

A Important Setting Information

This Rotary Cutter is designed and built to handle
a wide variety of cutting conditions. You may wish
to adjust your cutter specifically to the conditions
you are dealing with. With this in mind, some
adjustments can be extremely sensitive and greatly
affect your cutting performance. In order to achieve
a proper cut, it is important to understand all the
following cutter adjustment procedures :

e Setting Cutting Depth

® Phasing Cylinders

e Wheel Tread Width Settings

e levelling Front to Back

¢ Levelling Side to Side

Wheel Tread Width Settings

CENTER SECTION WING SECTIONS

For increased stability in the center section the proper
setting of the wheels should be at position “A”.

The recommended
spacing for the wing
section wheels is at
position “B”. This
prevents the wheel
from following in
the same path as
the skid shoes and
also to improve
contouring.

B A B

Laminated Wheel Check

With laminated tires, check orientation as below:

4= Forward p

Note curvature
of laminated
sections

{NOTE: Torque Lug Nuts |
o 70-75 Ib.ft (100 Num) |

Movement of
Cutter

Place flat side of lug

nut against B : DO NOT EXCEED
wheel - 120 mph (32 km/h)
{transport speed

1. Park cutter and tractor on level ground.

2. Raise cutter to desired cutting height by
extending or retracting lift cylinders.

3. Install correct number of depth stops on
lift cylinder rods to set cutting height.

" @% DEPTH STOP
~

Notes:

® |t is recommended that the 2” depth stop remain
on the lift cylinder rods at all times. This does not
affect minimum cutting depth.

* By adding depth stops you are raising
the cutting height.

* Store extra Depth Stops on wing cylinder rods.

Rephasing the Cylinder Circuit

In order to synchronize the raising and lowering
of the cutter, a hydraulic phasing system has been
implemented to provide uniform and level lifting.

To achieve this, a bypass port is integrated into the
cylinders. Upon full extension a metered amount of
fluid is allowed to bypass the piston seal to the next
adjacent cylinder in the system. This re-adjusts all
cylinders to the same position, then upon retraction
positive sealing is engaged and synchronized
operation continues.

IMPORTANT: To ensure optimum performance all
entrapped air must be purged from the rephasing
cylinder systems frequently.

1. Place machine so all sections are lowered and flat
in field position.

2. Set the Tractor flow to Minimum / Moderate.
Do NOT set tractor flow to maximum. Reducing
the oil flow will reduce the amount of air that gets
pressurized and mixed into the oil.

3. Cycle the cylinders - fully extended, fully retracted,
and then fully extended again, this time holding it
fully extended for about 30-40 seconds.

4. Repeat this cycle and hold process about 5 times.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-12-



How To Set Your Cutter

Recommended Deck Height

® The rotary cutter must be adjusted
every time a different tractor is used
due to varying drawbar heights.

® The cutter usually performs best when
set level front to back.

Deck Height Adjustment

Setting Front to Back Deck Angle:

1. Follow steps 1-7 under “Removing Transport Locks
and Lowering Wings” (pg.11).

2. Fully raise the cutter by extending the lift cylinders
and hold lever for a few seconds to ensure
phasing cylinders are synchronized.

(Refer to “Phasing Cylinders” section - pg.12).

3. On a level surface, lower the cutter to
preferred cutting height.

4. Measure and compare the height from the
top of the tube on the center section fo the
level ground on the front and back of the cutter.

b

- ’ ‘
mfl lq' 'ﬂl ..1

5. If the cutter needs to be adjusted: Raise the deck,
p|oce a block under the center section skid shoes
and lower the deck to remove all tension from
the tie-bars.

N

Lower onto Block

A Important: The tie-bars must be loose in order
to properly adjust the deck angle, or possible

damage to the threads on the tie-bars could result.

. Loosen the

8. Measure and compare

jam nut (A) on
the tie-bars.

Lengthen tie-bar
(Loosen nut B)
if the front of
the cutter deck 3y
needs to be )
lowered.

Shorten tie-bar :
(Tighten nut B) if the front of the cutter needs to be
raised.

(For every V4 inch the tie-bar length is adjusted, the
hitch height changes by approximately 1-1/2 inch).

. Raise the cutter deck, remove the block and lower to

preferred cutting height.

front to back height again.
If further

adjustment is required
repeat the procedure until
desired height is achieved.

. Check that the tie-bars are

adjusted equally and
the tension in the tie-bars is the same.
Re-adjust and repeat until fension is uniform.

Note: It is important to adjust the tie-bars evenly to
prevent overloading or damaging a single tie-bar.

10. Tighten jam nuts (A).

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-13-



How To Set Your Cutter

Wing Height Adjustment

The rotary cutter is designed to cut either “With Traffic” or “Against Traffic”. Check the rotation of the center
section arrow decal on the top of the center section deck, near the gearbox. If the arrow is clockwise, and

the center blades rotate clockwise, the cutter is designed to cut best with traffic. If the arrow is counterclockwise,
and the center blades rotate counterclockwise, the cutter is designed to cut best against traffic.

Against Traffic
Wing Settings:

Rotation of

Using the wing
adjustment system below,
raise the left (ditch side)
wing ¥z inch up from
level, and lower the right
(road side) wing 2 inch
down from level.

l

Direction of
Traffic

With Traffic Wing

Settings:
otation of
ades With . .
Traffic Using the wing

adjustment system below,
lower the left (road side)

wing Y2 inch down from

level, and raise the right

(ditch side) wing 2 inch

up from level.

Y

REV 1000

Wing Adjustment System - Levelling Side to Side

A Important: It is important to level front to back
before levelling side to side.

1. Follow steps 1-7 under “Removing Transport locks
and Lowering Wings”. (Refer to pg.11)

2. Fully raise the cutter by extending the lift cylinders
and hold lever for a few seconds to ensure
phasing cylinders are synchronized.

(Refer to “Phasing Cylinders” section - pg.12)

3. On a level surface, lower the cutter to preferred
cutting height.

4. Measure and compare the height from the bottom
of the safety chain channel to level ground on the
center section of the mower (1) and a location on
the outer wing section (2).

5. Refer to the above section on recommended wing
adjustment settings. If this needs to be adjusted,
loosen the jam nut (A) on each wing adjustment
support.

6. Adjust the wing adjustment nut (B) to raise or lower
the wing. Measure and compare height, adjust until
required height is reached.

7. Tighten jam nut (A).

8. Repeat same procedure for the other wing.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-14-



How To Operate Your Cutter

Safe Operating Procedures

A Danger:

* Never allow untrained or inexperienced persons to
operate this equipment. The operator should wear
a hard hat, safety glasses, hearing protection, and
safety shoes.

* Before leaving seat: Set brake, stop engine, remove
key and wait until all moving parts have stopped.

® Perform routine inspections and corrective/
preventative maintenance. Keep all shields and
guards in place.

* Never allow persons to ride on the tractor or
rotary cutter. Never allow children to operate
tractor or rotary cutter.

* Never attempt to operate controls unless properly
seated in the tractor seat with seat belt fastened.

® Never dismount a tractor that is moving, or
attempt to mount a moving tractor.

* Never adjust machine while in motion.

* Operate only with tractor equipped with ROPS
(Roll Over Protective System) and seat belts.

® Ensure tractor PTO speed (540 or 1000 rpm)
matches the rotary cutter gearbox speed or
drive components can be damaged.

o A\ CAUTION ~oc: |4\ CAUTION
PTO PTO
" A ATTENTION] . onwy A\ ATTENTION
= SEULEMENT = SEULEMENT
* SOLAMENTE * SOLAMENTE
CUIDADO A\ CcuUIDADO
—— e

* Operate tractor at rated PTO speed. Machine may
not perform properly if engine speed is too fast or
too slow. Excessive PTO speeds may cause driveline
or blade failures that may result in serious injury or

death.

* Lower machine to ground before starting.
Engage tractor PTO and slowly increase speed.

e Familiarize yourself with stopping the tractor and
equipment quickly in case of a sudden emergency.

* Normal ground speed range is O to 5 mph (8 km/h).

Use slower speeds when operating on or near
steep slopes, ditches, drop-offs, rough terrain,
overhead obstructions, power lines, or when
avoiding obstacles and other foreign debris.

| A WARNING

A\ AVERTISSEMENT

A\ ADVERTENCIA

ROLL OVER HAZARD

Can cause serious injury
ar death,

+ Decreass speed when turning

« B carefud an slapes with
wings ralsed

« Do nat aparate with raised
wings.

RISQUE DE
RENVERSEMENT

graves ou la mort

+ Soyez prudent sur les pontes
lorsque les alles sont levéos.

lorsque los ades sont levies.

Pourrait causer des blessures

« Dimirwez la vitesse en tournant.

» Mo manipuliz jamsis |5 lauchouse

PELIGRO DE
DESLIZAMIENTO
Puede causar horidas graves

o la musrte,

= Biajar la velocidad al doblar.

= Temer cuidado en declives
con las alas elovadas.

* Mo cperar con las alas
ety

® Never drive into or out of a ditch or on a
steep incline with wings in raised position.

* Decrease speed when turning, be careful on slopes
or uneven ferrain with wings in raised position.

* Never operate cutter in conditions of poor visibility
such as fog, darkness, or any conditions that
limit your clear visibility to less than 300ft (100m)
in front of and to the sides of the mower.

* When conditions make it necessary to slow ground
speed, shift to a lower gear rather than reducing
engine speed. The engine will maintain rated speed
and keep cutter running at optimum cutting speed.

* Only operate cutter in reverse direction when
necessary. Use extreme care and only operate at
a speed where you can safely control and operate
the equipment.

® Never cut an area that has not been inspected for
foreign debris and obstacles. Remove any foreign
objects and clearly mark any objects that cannot be

removed.

e Stay clear of rotating or moving parts!
Contact or entanglement with moving/rotating parts
may result in serious injury or death.

-4’¥F

ROTATING DRIVELINE
CONTACT CAN CAUSE DEATH

LE CONTACT AVEC LA PRISE DE
FORCE POURRAIT CAUSER LA MORT|

A DANGER A DANGER A PELIGRO

LINEA CONDUCTORA ROTANTE
L CONTACTD PUEDE CAUSAR
WER

g
A 2

ROTATING BLADES
Can cause serious injury
or death.

» Stay choar of rotating pasts.

= Blades may rotate for soveral
minutes after power shut ot

* Do not place hands or feet
under o into cutler.

KEEP AWAY! TENEZ-VOUS LOIN! LA MUERTE
DO NOT GPERATE WITHOUT - AVANT DE DEMARRER MANTENGASE ALEJADO!

« Al driveline, tractoe and squipment | LE MOTELIR VERIFIEZ QUE NO OPERAR SIN

shieids in place. .t ® de Fessieu, du racteus | » Teds s ey ocuipe de
= Drivalines sscurely attached at = prolece

Beth ends. * Lab inwas temmments ssegursc
* Drivatins snieids that trm freety |, Ly bouciers de reasieuw moteur |  Los protectoees de s lneas girando

) Lot Eeumnt bbrbssent fur [eases sbrements = ls bnea
I =

LES LAMES EN ROTATION
Pourralent causer des
Blossures graves ou In mort.

« Tenez-vous loin des plces
qui tourment,

+ Des lames continuent & 1oy
pendant pluskeurs minutes
Bpres Farmdt du meteur,

= Mo plocez jamais les maing o
bk plods dussous ou dans
fa fauchouse.

7 | + Los cuchilios pueden girar por

CUCHILLOS ROTANTES
Pusden causar heridas
graves o la muerte.

» Masitengase absjsdo do las

partes rotantes.
warlos minutos despues que i
wlecaricidad ha sido cortac,

Mo paner mancs o pies bajo
@ en los cuchilios.

* Never operate mower with co-workers or
bystanders in the area. It is possible for objects to
be thrown great distances from the cutter. Thrown
objects have the potential to cause serious injury or
death. Always keep a minimum operating distance
of 300ft. (100m) away from any bystanders.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)




How To Operate Your Cutter

A\ DANGER

THROWN OBJECTS
Can causs sorious injury
or death.

+ Always keep bystanders and
£0-weekees 0 minmam of
300t (100m) awy.

« Keep all chain guards and .
shieids in place and in Gz lea chaines & ks
good repair, boucliers sur place et en bon état.

A DANGER A\ PELIGRO

LES OBJETS EJECTES | OBJETOS ARROJADOS
Pousrsiont enusar dos Pusden eausar heridns
aves ou la mort, 10,

« Cloar momwing area of debris, | Elimines les débeis du teerain
. i ascher.

* Do not operate cutter when the deck or wings are
raised. Exposed blades create a potential hazard of
thrown objects which may lead to serious injury or

death.

* Avoid contact with heavy solid objects such as large
rocks, guard rails, and concrete obstacles. Impact
with these types of objects could damage blades
causing broken objects to be projected at high
velocities increasing the possibility of property
damage, serious injury, or death.

¢ If blades make contact with a foreign object, stop

immediately, repair any damage, and ensure cutter
pan is balanced before continuing.

A DANGER A\ DANGER A\ PELIGRO

pe

mes e sont
dangersuses. Remplacez-es par paires.| &0 pares.

* Inspect blades daily for chips, cracks, wear,
and abnormal bends. Unbalanced blades are
dangerous. Replace damaged blades in pairs with
genuine Degelman blades only.

Raising Wings

A Danger:

e Shut off tractor PTO before raising wings to help
prevent bodily injury or death from thrown objects
or rotating blades.

e You must be on level ground before attempting to
raise wings. Machine instability may be caused by
weight shifting from one side to the other while
raising wings.

A\ DANGER A\ DANGER

FALLING WING
Can cause serious injury
or death,

A\ PELIGRO

ALA CAYENDO

Puede causar heridas
graves o la muerte.

LA CHUTE DES AILES
Pourrait causer des blossures
graves ou la mort.
« Always secure wing transpart
locks betore transporting,
or parking the cutter.
Stand ir wien lowering or
aising wings.

» Toujours fixez |n serrure sur
Faile want de iranaperter,
entretenic ou stationner
1a faucheuse.

« Tenoz-vous Ioén lorsgue los
8

» Asegurar slempre los
seguros de iransparie de ls
Blas ances de branspartar,
someter a servicia o estacionar
Ia maguina cortadora.

. s
E3tan Sublendc 0 bajaesss Lis alus.

e Falling wings can cause serious injury or death.
Clear area of bystanders when raising wings.
Wings are held up by hydraulic pressure only, never
walk under wings until wing transport locks are
in place and secured.

Wing Flotation

Whenever possible, it is recommended to run both
wings (if applicable) in the float position. This allows
the cylinder to be free to extend or retract enabling
the cutter to follow the ground contour.

Cutting Angles

The cutter wings can be operqted at ang|es of up
to 22 degrees down (A) and 45 degrees up (B). It
is not recommended to operate wings at an ong|e
greater than 45 degrees (B) to prevent damage to
the drivelines and to help prevent personal injury
from thrown objects or debris.

Blade Rotation

The recommended blade rotations for roadway
cutting are illustrated in the diagram below. The
blade rotation of both wings at the front of the
cutter is always directed towards the center of the
machine. The blade rotation for the center section at
the front of the cutter is always directed towards the
ditch (as shown below).

Direction of
Rotation of '"'I'“‘ Rotation of
Blades Against Blades With
Traffic I Traffic

Making Turns

A Important:

® Do not exceed 80 degrees on driveline while
turning. Damage will result o the constant velocity
driveline joint.

* To avoid tractor and cutter damage, do not turn too
tight and be sure that tractor tires do not contact
cutter hitch.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



Transporting

Safe Transport Procedures

Preparing Cutter for Transport

A Danger: To prevent serious injury or death to
you and others, always follow recommended safe
transport procedures:

The cutter is wider than the tractor. Beware of
oncoming traffic and roadside obstructions.

* When transporting

. IMPORTANT / IMPORTANTE
cutter, a|woys raise

Before transporting: Secure all transport locks.

Avant de transporter: Fixez tous los vermous de
suretd sur I'appareil.

Antes de transportar: Asegurar todos los cierres de
transporte. ‘

wings and install
transport locks.

Use flashing warning

—
lights when travelling g e'“ . S
on public roads day or

night, unless prohibited
y law.

Travel at a reasonable and safe speed. Never travel
ata speed which does not allow odequqte control
of steering and stopping. Do not travel at speeds

greater than 20 mph (32 km/h).
* Stop slowly.
* Sound tractor horn before chking cutter up.

* Reduce speed considerably when travelling over
rough terrain.

PELIGRO DE
DESLIZAMIENTO

Puede cousar horidas graves
o la muerte.

« Bajar la velocidad al doblar,

ROLL OVER HAZARD

Can cause serious injury | pouren:
™

or death.
+ Decreass speed when turning. | «

» Tener culdado en deciives
can las alas elevadas.

* Mo cperar con las alas
whevacias.

* Stay clear of any large bumps or deep depressions.

* Reduce ground speed when turning. Be sure tractor
wheel does not contact cutter during turns.

* Avoid possible loss of control or tractor overturn.
Tow only with correctly ballasted tractor.

® Ensure Safety Chain and all components are
properly and securely attached. (Refer to the “In-
stalling Safety Chain” section - pg.10)

Note: Do not use safety chain by itself for towing.

A Danger: Keep riders off machine at all times.
Riders are subject to injury such as being struck
by foreign objects and being thrown off the
machine.

1. Disengage PTO and wait for all moving
parts to stop.

2. Fully raise wings.
3. Raise cutter as high as possible.

4. Engage tractor parking brake and/or place
transmission into “Park”.

5. Shut off tractor engine and remove ignition key.
A Danger: Falling wings can cause serious injury

or death. Stay clear of wings until transport locks
are in place and secured.

A DANGER {\ DANGER

FALLING WING

A PELIGRO

ALA CAYENDO

LA CHUTE DES AILES

6. Engage and
properly secure all
center and wing
section transport
locks.

. Ensure jack is secured in its storage position.

. Ensure all components are properly and
securely attached. Inspect safety chain and hitch.

(Refer to the “Installing Safety Chain” section -
pg.10)

. Ensure all reflectors and SMV signs are clean and
visible. Ensure all lights are working and visible
as required by federal, provincial/state, and local
laws.

10. Start tractor engine and refract lift cylinder

carefully to place weight of cutter on lock.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-17-



Transporting

Restricted Transport Width

Retracting Wing Wheels

1. Follow steps 1-5 under “Preparing Cutter for
Transport”.

2. Engage center and wing transport locks.

3. Place a depth control spacer of at least 3/4” wide
between the center transport lock and the end of the
hydraulic cylinder. (see diagram)

Note: This procedure must be completed quickly,
before center cylinder creeps down.

4. Start tractor engine and retract lift cylinder to place
weight of cutter on lock.

5. Continue to retract the lift cylinder for several
minutes to allow wing cylinders to eventually retract.
This will bring the wheels in as far as possible.

Note: In order to prepare the cutter for operation
again, the reverse of this procedure must be fully
completed.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-18-



Troubleshooting

General Operation - Poor Cutting

This section of the troubleshooting deals with some
of the more frequenﬂy asked questions re|c:ting to
the genero| operation or performcmce of the
Rotary Cutter. We have found that most problems
are related to overlooked or neg|ecteo| cutter
adjustments. You may wish to review the section on
“How To Set Your Cutter” (pg. 12-14) after reading
this troubleshooting section.

1. Is the Rotary Cutter the correct PTO speed for your
tractor?

Check the decal on the hitch of the cutter.

® 540 RPM
e 1000 RPM

2. Are you cutting in the direction the Rotary Cutter
was designed to cut?

This is a directional cutter. Check the center
section arrow to verify:

e Against Traffic: Counter-clockwise rotation
(drive on the left hand side facing oncoming
traffic).

o With Traffic: Clockwise rotation (drive on the
right hand side in the same direction as traffic).

3. Are the blades rotating the right direction?

Check the decals on the top of the deck for each
section, and veriFy rotation. (There are clockwise
and counterclockwise b|oo|es, match the blade
to the rotation).

4. How fast are you cutting?

Try s|owing down. (In tall, wet or dense conditions,
ground speed must be reduced due to the volume
of material in the cutting chamber).

5. How high are you cutting?

® For short, o|ry or sparse vegetation: The lower
you cut, the more suction there is and the closer
you are to the stiffer base of the p|c1nt stalk.

(Avoid cutting too low in rocky or uneven terrain).

® For fall, lush or dense vegetation: Cut slightly

higher or reduce ground speed to avoid overloading

the cutting chamber.

6. Are the blades bent?

Compare fo a new blade. (Bent blades will cause loss
of suction and uneven cutting height).

7. Are the blades badly worn or damaged?

Check or compare to a new blade.

8. Are the clutches (torque limiters) slipping?

Although these clutches are non-adjustable they
should be checked periodically to ensure they are set
properly. The clutches will slip at a pre-determined
torque setting if they are properly maintained.

Refer also to the “Run-In of the Friction Clutch” on
page 32 in the Maintenance Section.

9. Is the cutter leaving one or two uncut strips visible

the next day?

This is usually caused by the tractor wheels bending
over the stalks of vegetation. The cutter cannot pull
them back up again soon enough to completely cut
them. Cut debris is distributed on top of the bent over
stalk to appear as though it is cut. By the next day the
stalk stands back up again.

To minimize this:

* Reduce ground speed. (Slowing down allows more
time for the material to lift and more blade passes).

* Lower the cutting height to increase suction and
pick up more of the wheel tracks.

® Check that blades are not bent. Compare to a new
blade. (Bent blades will cause loss of suction).

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-19-



Troubleshooting

Operation

Symptom

Uneven Cut

Excessive ground speed.

Reduce ground speed.

Blades worn, dull, or bent.

Replace blades. (Refer to “Maintenance” section)

Cutter not level side to side.

Adjust. (Refer to” Cutter Adjustments” section)

Improper height adjustment.

Adjust cutter height.
(Refer to “Cutter Adjustments” section)

Low tractor tire pressure on one side.

Adijust tire pressure.
(Refer to your tractor operator’s manual)

Turning too fast.

Reduce ground speed when turning.

Tractor tires push grass down.

Adjust your tractor wheel spacing.
(Refer to your tractor operator’s manual)

Conditions too wet.

Wait for conditions to dry.

Damaged cutter pan.

Repair or replace as necessary.

Excessive ground speed.

Reduce ground speed.

RPM too low.

Use full PTO speed.
(Refer to your tractor operator’s manual)

Improper blade for direction of cut.

Install blades so rotation is correct.

Excessive ground speed.

Raise the front of cutter relative to the rear to hold and circulate

material longer. (Refer to the “"How to Set Your Cutter”
section - Levelling Front to Back)

Reduce ground speed.

Cutting too high.

Lower cutting height. (Refer to the “"How to Set Your Cutter”
section - Setting Cutting Depth)

Windrowing or
Uneven Material
Distribution

Material heavy and lush.

Level the cutter deck. (Refer to the “How to Set Your Cutter”
section - Levelling Front to Back)

Increase ground speed.

Cutter Vibration

Loose blades.

Tighten blade bolts.

One new and one old blade on same blade
mount.

Replace blades in pairs.

One broken blade.

Replace blades in pairs.

Broken or defective U-joint cross bearing.

Repair or replace as necessary.

Driveline bent or damaged.

Repair or replace as necessary.

Bent or damaged PTO shaft or CV.

Repair or replace as necessary.

Bent or damaged Gearbox output shaft.

Repair or replace as necessary.

Blade mount bent or damaged.

Repair or replace as necessary.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)




Troubleshooting

Symptom

Excessive Wear

Cutting too low in abrasive conditions.
(ex. sandy or rocky)

Increase cutting height.

Bolt Loosening

Inadequate torque on blade bolts.

Tighten blade bolts. (Refer to “Maintenance” section)

Lock nut worn out.

Replace lock nut.

Cutting in very wet conditions.

Do not operate in these conditions.

Cutting too low, scalping ground.

Increase cutting height.

Cutting too low in rocky conditions.

Increase cutting height.

Breakage

Cutting too low in rocky conditions.

Increase cutting height.

Cutting with damaged or extremely worn

blades.

Replace blades.
(Refer to “Maintenance” section)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -21-




Troubleshooting

Driveline Cluiches

Sympiom Problem Solution
Overheated Clutch slipping. Check for jammed blade or foreign object.
Friction plates worn. Replace plates. (Refer to “Maintenance” section)
Excessive ground speed in heavy Reduce ground speed.
conditions.
Excessive scalping. Adjust cutting height. (Refer to “Cutter Adjustments” section)
Seized Prolonged storage in damp conditions. Free up slip cluich.
(Refer to “Maintenance” section)
Inspect cluich lining and repair or replace as necessary.
(Refer to “Maintenance” section)
Drivelines
Symptom Problem Solution

| Telescoping tube fails | Shock load.

| Avoid solid objects.

Telescoping tube
wears.

Lack of lubrication.

Apply grease daily.
(Refer to “Maintenance” section)

Yoke or cross fails.

Lack of lubrication.

Apply grease daily. (Refer to “Maintenance” section)

Shock load.

Avoid solid objects.

Slip clutch seized caused driveline to
receive high shock loads.

Inspect cluich lining and repair or replace as necessary.
(Refer to “Maintenance” section)

Twisted

Slip clutch seized caused driveline to
receive high shock loads.

Inspect cluich lining and repair or replace as necessary.
(Refer to “Maintenance” section)

Constant Velocity
Joint Fails

Lack of lubrication.

Apply grease as described in the “Maintenance” Section.

Turning too sharp.

Avoid extremely sharp turns and jackknifing.

PTO Driveline Bent

Contact with drawbar.

Reposition drawbar. [Refer to “How to Set Your Tractor” Section)

Driveline too long, bottoms outs when
operating through deep
gullies.

Avoid these conditions.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)




Maintenance & Service

Before adjusting or servicing a cutter connected to
a tractor:

1. Park cutter and tractor on level ground.

2. Engage tractor parking brake and/or place
transmission into “Park”.

3. Disengage PTO.

Wings Up
4. Raise cutter and wing(s).

5. Engage center and wing transport locks.

Wings Down
4. Raise cutter and engage center transport lock.

5. Lower wings completely.

6. Shut off tractor engine and remove ignition key.

7. Place safety stands in secure locations under center
body and wing sections, NOT under axles or wheel
supports.

8. Start tractor engine and raise cutter.

9. Disengage center transport lock and lower cutter
onto stands.

10. Engage tractor parking brake and/or place

transmission into “Park”.

11. Relieve pressure in hydraulic system.

(See tractor Operator’s Manual).
12.
13.

Shut off tractor engine and remove ignition key.

Ensure all moving parts have stopped, then remove
PTO driveline from tractor.

A Danger: To prevent serious injury or death to you
or others, and to prevent damage to your
equipment, always follow these safety messages:

* To prevent personal injury from unexpected
movement, ensure cutter is properly supported
and on a level surface before performing any
service work.

WARN I\
CRUSHING HAZARD
Can cause serious injury
or death.

+ Engage transpart locks.

PELIGRO DE SER
APLASTADO
Pusde causar heridas graves
© la muerte
« Enganchar los sagurcs
do transporte.
« Bloguoar antes de sameter
aservicio,
» Evicuss bodo ol aire del sistems

Pourrait causer dos blessures

graves ou la mort.

» Employez les verrous de sinsté
pour e transpoet

« Blodpas lappansil avant Fentretien.

» Avant dussayer do bevar o Baisser
Tappared, vénfiez que fout air est
purgé du sysseme hydralique.

« Block up before servicing.

» Purga all s from hydraulic
system bedore atlempting to
raise of lcwer Implemsent

r o8 o inbentar
[ subir o bajar el instrumento.

* Do not make or allow any alterations or
modifications fo this rotary cutter, its components,
or its functions.

* Never lubricate, adjust, or service machine while it
is moving. Ensure tractor engine is off, all moving
parts have stopped, and the PTO driveline has been
disconnected before servicing.

LES LAMES EN ROTATION | CUCHILLOS ROTANTES
Pourralent couser des Pusden causar heridas
blessures graves ou la mort. graves o la muerte.

n des plices + Masilangase alejsde do lns
parles rotantes.
« Los cuchiilos pusden girar par
VIFICS MINUIOS 0eSpUES que
wisetriidad ha sido corises,

Mo paner mancs o pies bajo

aen ios cuchilios.

ROTATING BELADES

Can cause serious injury
or death.

» Stay choar of rotating pasts.

= Blades may rotate for soveral
minutes after power shut ot
Do not place hands or feet
under o inta cutler.

= Mo placez jamais los maie
bk plods dussous ou dans

Ia faucheuse.

® The blades and cutter pan may rotate for several
minutes affer PTO is shut off. Before working on
cutter, look and listen for rotating driveline to
stop completely.

A DANGER {\ DANGER

FALLING WING
Can cause serious injury
or death.

A\ PELIGRO

ALA CAYENDO

Puede causar heridas
graves o la muerte.

» Asegurar siempre los
seguras de irnsporie de las
Blis antes de transporar,
someter a servicio o estacionar
la maquina cortader.

LA CHUTE DES AILES

Pourrait causer des blessures
graves ou la mort.

" |« Abways secure wing transport

lacks beforn transporting,

servicing, or parking the cutter.

 Stand clear when lowering or
Faising wings.

» Toujours fixez la serrure sur
Faile avant de transporter,

entretenir ou stationner
1a faucheuse.

« Tenez-vous Ioin lorsgue les
8

. s
e4tan Sublencio o bajueds las alas.

* Always secure wing transport locks before
servicing, parking, or transporting cutter.
Always keep people a safe distance from the cutter
when raising or lowering wings.

® Ensure all guards, shielding, and their components
are maintained and in proper working condition.
Replace or repair any damaged components.

® Ensure all guards, shielding, and their components
are replaced and secured after service is complete.

* Maintain the product safety decals and replace any
decals that are damaged, missing or unreadable.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



Maintenance & Service

4 Hour

A Important: It is very important to grease the
constant velocity body of the PTO driveline with
a minimum of 15 shots of grease every 4 hrs.

A Caution: The CV

body serves as a
1M (O] (I )| |

15x

reservoir for the
lubrication of

the centering
mechanism. Failure
to lubricate may
result in machine
damage.

¢ Visually inspect machine for damage.
Repair or replace damaged parts as required.

¢ Visually inspect all cutter blades for damage.
Repair or replace damaged blades or blade
hardware as required.

8 Hour (Daily)

* Fully inspect all cutter blades for chips, cracks,
wear, and abnormal bends. Damaged blades
can cause serious injury or death.

A DANGER A\ DANGER A\ PELIGRO

* Linbatanced blades are dangemus.
Peplace blades in pairs.

e Fully inspect all blade hardware and ensure they
are all properly tightened and secured.

® Check the tightness of all newly replaced nuts and
bolts after the first 8 hours of operation, then weekly.

* Grease all driveline components.

® Check all hardware to ensure they are tight and
secure.

® Grease all hitch components, tiebar pins, and
walking axle suspension bolts.

Walking Axle
Suspension bolts

e Height Control Hydraulic Circuit: To ensure optimum
performance, all entrapped air must be purged from
the rephasing cylinder system frequently. Follow the
“Rephasing the Cylinder Circuit” procedure.

® Clean off deck and gearboxes of debris at the end
of every day.

Note: Build up of
debris may
interfere with
driveline and
cause gearboxes
to overheat resulting in damaged components.
Also a build of wet debris may result in corrosion.

e Clear the tiebar channel
and pin areas of debris
regularly to avoid buildup.

Clean Tiebar Channel
and Area Regularly

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-24-



Maintenance & Service

20 Hour
. —
A . ; IMPORTANT /
Caution: A consistent loss of st L

fluid can indicate damaged
seals. Damaged seals should be

replaced immediately to prevent |... e ree?
ruining the gearbox. o

* Virifiez & toutes les 20h. Remplissez
Jusquisn centre.

* N faites pas débonder. Nutilisez que.
Fhuile de transmission du type
SAE 80w/,

3 XY

* Check fluid levels on all
gearboxes (on level ground).

* Chequear cacis 20h. Lisne par
ree.

* No llenas en exceso. Usar sclamente
aceite de engranaje SAE SOW/S.

143281

When Checking/Filling: i
Output (Wing & Center) Gearboxes

Y
* Assight glass is located on middle  —% —* % 5

of the output gearboxes. Fill until

fluid reaches the center of the sight i
glass. Sight

Glass
e Use SAE 80w/90 Gear Qil.

)
Splitter Gearbox “

e Use fluid level plug on
splitter box to check level.
To get a proper reading
when checking oil level,
do not screw in the dipstick. Fill until
oil reaches the dipstick fill line.

e Use SAE 80w/90 Gear Qil.

Fill line

e Check the condition of lock pins, cotter pins, and all
other fasteners weekly. Replace if necessary.

* Grease all cylinder pins, walking axle bushings,
rockshaft pins, and wing strut pins.

Wing N
Strut Bolts

Walking

Axle Bushing

* Replace the fluid in new gearboxes after the initial
50 hours of use. Then continue to replace the fluid
annually.

Note: Before checking level on dipstick Wait
approximately 15-20 min. after filling right angle
gearboxes to allow oil to settle into the bottom
cavity before checking level on dipstick.

® Check hubs for bearing play and condition of seal.

® Check gearbox bolts. Re-torque if necessary.

® Re-torque driveline yoke and :HSSE‘{ENE
torque limiter bolts:
Yoke Bolts: 225 Ib-ft (300 N-m) \ 2?_“8

Torque Limiter: 80 |b-ft (110 N-m) | roraue S~

Check gearbox hardware.
« Fosfer 0 manual for 10rgwt spece.

Vérifiez 1a quincaillerie de la
Boite de vitesse.

® Re-torque precision hitch bolt to
600 |b-ft (814 N-m).

143065

* Grease all axle hub bearings. ?
e Check tire pressures if using aircraft
tires.

e Check skid shoes for excessive wear. Recommended
tire pressure

Front Skid Shoes 42 psi

Note: Wing skid shoes
can be switched from
corner fo corner.

(1530 Model)

* Pull apart the driveline universal
slider shafts and apply grease to
all sides.

® Re-torque suspension pivot bolts
to 180-200 Ib-ft. If too tight or
too loose it could cause excessive

wear. Suspension Pivot Bolt
Torque to 180-200 Ib-ft.

® Reforque hitch tongue
pivot bolt to 75 Ib-ft. If too
tight or too loose it could f§
cause excessive wear.

Hitch Tongue Pivot
Torque to 75 Ib-ft

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



Maintenance & Service

Annually

e |t is recommended that hubs are dismantled,
cleaned, inspected, and repacked every year.
Whenever a worn or damaged seal is
replaced it is also recommended that the
bearing assembly be cleaned and repacked
with wheel grease.

 Check all gearbox seals for leaks. Replace as
required.

* Replace fluid in all gearboxes.

A Caution: If the universal joint sliding
members are allowed to dry out to the
point where the two halves cannot slip freely,
damage to the rotary cutter or tractor may
result.

e Pull apart the driveline universal slider shafts
and apply grease to all sides.

e The shielding on the drivelines should be
removed and the old grease should be
removed with a solvent.

Note: Follow the above procedure more
frequently in dirty or dusty conditions.

A Warning: High pressure fluid can pierce
skin causing serious injury or death. Relieve
pressure on system before repairing or
adjusting. Wear proper hand and eye
protection when searching for leaks. Use
wood or cardboard instead of hands. Keep
all components in good repair.

* Inspect all hydraulic hoses for cracks, wear,
and leaks.

* Remove hitch tongue
pivot bolt, clean &
inspect, turn 180
degrees to change
wear surface, and —
re-insert. Replace if Ei":zl; fongu
worn. Torque to 75 Ib-ft.

* Disassemble precision hitch components
(if applicable), clean, inspect, and reassemble.

® Inspect suspension springs
and bolts. Replace
if damaged.

Suspension
spring & bolt

@
%

Typical Suspension Detail

Pre-loading of rubber spring is required on all strut
assemblies. Exposed thread length when using
correct hardware should be approximately:

® 3/8” on wing strut assemblies

® 1/2” on the center section
rockshaft strut assemblies.

Exposed
thread length.

* Inspect suspension and walking axle
pivot bolts. Replace if worn.

Remove, turn (to change wear
surface), and replace.

Torque to 180-200 lb-ft.

Suspension
spring & bolt

Suspension

pivot bolt. y :

Walking axle
pivot bolt.

Walking axle
spacer & bearing.

* Inspect walking axle spacer and bearings.
Replace if worn. Remove spacers, turn 180°
(to change wear surface), and replace.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-26-



Maintenance & Service

Blade Carrier

A Danger: The blades and cutter pan may rotate
for several minutes after PTO is shut off. Before
working on cutter, look and listen for rotating
driveline to stop completely.

A DANGER A DANGER A\ PELIGRO

ROTATING BLADES
= seriow

® Blades should be inspected daily for chips, cracks,
wear, and abnormal bends. Damaged blades can
cause serious injury or death.

* Do not try to modify blades in any way such as
sharpening, welding, or straightening. Modifying
the blades may reduce the strength of the blade,
increasing the risk of broken pieces being thrown
from the machine.

¢ |f the blades are dull, bent, worn, chipped, or
cracked, replace them in pairs with genuine
Degelman blades only.

e Always replace damaged blades in pairs.
Unbalanced blades are dangerous and
machine damage may result.

Blade Hardware

* Retighten blade mounting hardware daily.
Blade hardware should be torqued to 725 Ib-ft.

® It is recommended to change blade bolts and
locknuts every time the blades are replaced.

* Seat bolt flush against pan with hammer before
tightening nut.

* When changing blades with only one person you
may wish to support the blade and hex bolt from
below to make it easier to tighten the blade locknut

from above. -

|1

Nut Access Hole

® Blade Carriers are secured with castle nuts and
cotter pins to the sp|ineo| shaft on the geqrboxes. A
coned washer is located between the castle nut and
the georbox shaft. The coned part of the washer
should be positioned against the nut.

® It is important o periodically check and retighten the
retaining (castle) nut.

® It is important fo torque the nut to 800 Ib-ft.
A Caution: To prevent personal injury from falling

pan, it is important to put blocks under cutter pan
when removing retaining nuts.

* Blade carriers should be removed from the top side
by hitting the carrier through the nut access hole on
the top deck. When hitting carrier you should rotate
it 180 degrees between hits.

l. e S
—
Tg%%%ﬁﬂ?;:em Cotter Pin

(Standard) Torque Blade

Locknut to 725 |b-ft

B High Suction
Blade
Square Blade Bolt 1




Maintenance & Service

Torque Specifications

CHECKING BOLT TORQUE HYDRAULIC FITTING TORQUE
The tables shown below give correct forque values . . "
for various bolts and capscrews. Tighten all bolts to HyerUI'c F'"'ng Torque
the torques specified in chart unless otherwise noted. Size Ib.ft (N.m)
Check tightness of bolts periodically, using bolt torque 1/2 34 (46)
chart as @ guide. Rep|oce hardware with the same 3/4 75 (100)
strength (Grade/Class) bolt. 7/8 90 (122)
* The torque values shown are based on
IMPERIAL TORQUE SPECIFICATIONS lubricated connections as in reassembly.

(based on “Zinc Plated” values)

@:@j @ Tightening Flare Type Tube Fittings
Y 1. Check flare and flare seat for defects that might

SAE-5 SAE-8 cause leakage.

Size ISF:‘;;’\I?mS) |:F:7:’\fmi; 2. Align tube with fitting before tightening.

1/4” 7 (10) 10 (14) 3. Lubricate connection and hand tighten swivel
5/16" 15 (20) 20 (28) nut until snug.
7%2 j(s) ((zj.; Zg ((gg: 4. To prevent twisting the tube(s), use two

12" 65 (90] 90 (120) wrenches. P|'c:ce one wrench on the connector
9/16" 90 (125) 130 (175) body and with the second hghten the swivel nut

5/8" 130 (175) 180 (245) to the torque shown.

3/4" 230 (310) 320 (43%)

7/8" 365 (495 515 (700) TORQUE

17 550 (745) 770 (1050)

-1/8" 675 (915 1095 (1485)
-1/4" 950 (1290) 1545 (2095)
-3/8” 1250 (1695) 2025 (2745) all hardware
1/2" 1650 (2245) 2690 (3645)

METRIC TORQUE SPECIFICATIONS Maintenance Notes

(based on “Zinc Plated” values)

Stk
N N

Size Class 8.8  Class 10.9

lb.ft (N.m) lb.ft (N.m)

Mé 7 (10) 10 (14)
M8 16 (22) 23 (31)
M10 30 (42) 45 (60)
M12 55 (75) 80 (108)
M14 90 (120) 125 (170)
M16 135 (18%) 195 (265)
M18 190 (255) 270 (365)
M20 265 (360) 380 (515)
M22 365 (495) 520 (705)
M24 460 (625) 660 (895)

M27 675 (915) 970 (1315)

M30 915(1240) 1310 (1780)
M33 1250 (1695) 1785 (2420)

M36 1600 (2175) 2290 (3110)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -28-



Maintenance & Service

HYDRAULIC CYLINDER REPAIR

PREPARATION

When cylinder repair
is required, clean off

unit, disconnect hoses
and plug ports before
removing cylinder.

Types of Cylinders
(Wire Ring / Threaded Head)

When removed, open
the cylinder ports and
drain the cylinder's

hydraulic fluid.

Examine the type of
cylinder. Make sure

you have the correct
tools for the job.

You may require the
following tools:

* Proper Seal Kit
® Rubber Mallet
® Screwdriver

® Punch

* Pliers

® Emery cloth

* Torque Wrench

REPAIRING A WIRE RING CYLINDER

1. Retract the rod assembly.

2. Remove the external steel wire ring.

@

Initial Ring Positions

= o
===

= Inner Ring-* ¢ ternal Ring

3. Remove any dirt that may have accumulated on
the cylinder head.

4. Using the mallet and punch, push the head

into the cylinder tube until the
internal tube groove

is fully exposed.

This will also move the
internal wire ring into
its removal position.

(9

Y

—___Internal Groove

5. Take the plastic removal ring from the seal kit:
a) Straighten the ring and remove any kinks or
excessive curl to make installation easier and
prevent it from falling out.

b) Insert the removal ring info the internal
groove with the feathered
end pointing info the tube.

c) Use a screwdriver or a finger to hold one end
of the ring in the groove while fitting the other
end of the ring into the groove. The tips should
snap in fogether. Ensure it is secure and fully
seated before the next step.

IMPORTANT: It is important to ensure the
removal ring is completely in the groove
before pulling the rod out. If the ring sticks out
it will get stuck between the head and tube.

6. a) Extend the rod to pull head out of tube. If the
rod does not pull out easily, push the head back
in and ensure the ring is properly in the groove.
Replace ring if necessary.

Inner Wire Ring

Note: Excessive force will not overcome a
jammed ring and could damage the cylinder.

b) Completely remove rod and head from tube.

7. Remove plastic removal ring from the cylinder
tube.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



Maintenance & Service

8. Remove locknut, piston and head from rod. 11. b) Tighten the band clamp to ensure the wire
ring is fully seated. Then, loosen the clamp
Piston Seal (2pcs) _ approx. 1/2 a turn to allow band clamp to slide
Wear Ring - n We‘” Ring during final assembly.
W Seal
tper oea 12. Lubricate the cylinder tube and piston seals.

U -Cup Rod Seal . . .
13. Insert the piston into the tube. Tap the cylinder

head into the tube until the clamp slides over
and the inner wire ring is inside the tube.

Locknut a [ ﬂ’
Piston

Head/Gland—

O-Rin
Dual Sea

9. a) Inspect and replace all of the seals with new
components.

b) Inspect the inside of the cylinder barrel,
piston, rod and other polished parts for burrs
and scratches. Smooth areas as needed with an
emery cloth. 15. Install the O-Ring Dual seal.
c) During re-assembly of head/gland assembly,
leave the outer O-Ring Dual Seal loose on the
rod to re-install at a later step.

14. Loosen the clamp and remove.

16. Tap the head the rest of the way until the end is
flush with the tube.

e

10. Replace piston and torque the locknut to
required value. (Refer to chart below)

v

O.D. Threads =
Locknut Size

e

Flush with edge

IMPORTANT: The head/gland must be inserted until
it is flush with the tube to allow the inner wire ring to
snap into its seated position in the internal cylinder

groove. Failure to insert the head flush as shown will

LOCKNUT SIZE (PISTON] _ TORQUE VALUE result in the head and rgcl ossgmb|y coming out of
3/8 - 24 UNF 2530 Ib.ft (35-42 N.m] the tube when pressure is opphed to the cylinder.
1/2 - 20 UNF 40-60 |b.ft (55-80 N.m)
5/8 - 18 UNF 95-105b.ft (130-140 N.m)
3/4 - 16 UNF 175-225 |b.ft (240-305 N.m)
7/8 - 14 UNF  200-275|b.ft (270-370 N.m)

1-14UNF  300-380 Ib.ft (405-515 N.m)

11/8-12UNF  400-500 |b.ft (540-675 N.m)

11/4-12UNF 500-600 Ib.ft (675-810 N.m)

11/2-12UNF  700-800 Ib.ft (950-1085 N.m) 17. Pull the rod out to expose the external wire ring

13/4-12UNF  800-900 Ib.ft (1085-1220 N.m) groove in cylinder head, and then install the

external ring.

a) Extend Rod
Forward

—Inner Wire Ring is pushed back
into the internal
Tube Groove

11. a) Install the supplied band clamp to compress - —"

the inner wire ring on the head/gland assembly b) Pull out Head for
so it will fit into the tube. Wire Ring Groove
Note: Make sure the cam of the band c|c1mp is
not overtop of the gap in the ring.

N

“....¢) Install External
Wire Ring

Inner Ring- R

External Ei_ng

18. Before using the cylinder, ensure that you double
check your work.

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -30-



Maintenance & Service

REPAIRING A THREADED HEAD CYLINDER

REPAIRING A THREADED HEAD CYLINDER

Set Screw Style

Barrel
m 0

End
Cap

93

U-Cup
Wecr Piston Seql Dual Seal
Ring
‘ J\) Sed 1 Wiper
Seal
Lock Wear Ring
Nut /
Piston
Assemb|y
DISASSEMBLY

1. Loosen Set Screw and turn off end cap.
2. Carefully remove piston/rod/gland assemblies.

3. Disassemble the piston from the rod assembly
by removing lock nut.

NOTE: DO NOT clamp rod by chrome surface.
4. Slide off gland assembly & end cap.
5. Remove seals and inspect all parts for damage.

6. Install new seals and replace damaged parts with
new components.

7. Inspect the inside of the cylinder barrel, piston, rod
and other polished parts for burrs and scratches.
Smooth areas as needed with an emery cloth.

REASSEMBLY
1. Reinstall rod through end cap & gland assembly.

2. Secure piston to rod with lock nut. Torque lock nut
to proper value (refer to chart on previous page
for proper torque value).

3. Lube inside of barrel, piston seals, and gland seals
with hydraulic oil.

4. With cylinder body held gently in a vise, insert
piston, gland, end cap and rod combination using
a slight rocking motion.

5. Apply Loctite anti-seize before installing cylinder
end cap.

6. Torque cylinder end cap to 440 Ib.ft (600 N.m).
7. Tighten Set Screw on end cap to 6 Ib.ft (8 N.m).

Ser Screw

Barrel

Locking

Piston

Piston Seals @

(Style may vary,
"5 Part Seal" shown)
Wear Ring

Rod Seal

Rod Wiper Seal

Assembly
P|n Assembly
F|ot Washer
Shoulder Bolt
DISASSEMBLY

1. Loosen Locking Ring and turn off end cap.
2. Carefully remove piston, rod and end cap.

3. Disassemble the piston from the rod assembly
by removing lock nut.

NOTE: DO NOT clamp rod by chrome surface.
4. Slide off end cap.
5. Remove seals and inspect all parts for damage.

6. Install new seals and replace damaged parts with
new components.

7. Inspect the inside of the cylinder barrel, piston, rod
and other polished parts for burrs and scratches.
Smooth areas as needed with an emery cloth.

REASSEMBLY

1. Reinstall rod through end cap.

2. Secure piston to rod with lock nut. Torque lock nut
to proper value (refer to chart on previous page
for proper torque value).

3. Thread lock ring fully onto barrel.

4. Lube inside of barrel and piston seals with
hydraulic oil.

5. With cylinder body held gently in a vise, insert
piston, end cap and rod combination using a
slight rocking motion.

6. Turn end cap fully against lock ring then back off
end cap to align ports.

7. Tighten Locking Ring against end cap using a
punch and hammer.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-31-



Maintenance & Service

Torque Limiter

Torque Limiter Run In & Repair
Tools Required: 1/2” or M13 box wrench or socket

IMPORTANT IMPORTANT IMPORTANTE
SLIP CLUTCHES A del RESBALON
Ensure clutches slip to Assurez que I Asegure el "
prevent compenent damags. | & frction puisse glisser pour | log embragues para provenir
W maching has not been used ‘aux composantes. =
e etk or morn. (o |+ 51 1 maching e pas e et &
maintenence and “run-in" utilisée pendart deux semaines | mas, refiers al manual pars of
o ‘ou plus, rébérez-vous i procedimiento apropiada del

maintenence y de la “rodar”.

Run-In of the Friction Clutch

(Necessary for all new clutches and clutches
that have not been operated for (1) season or
approximately 60 days.)

1. Make sure the tractor is off and the PTO is
disengaged.

2. Disconnect the driveline from the tractor.

3. Locate the long bolts on the O.D. of the clutch pak.

Loosen the bolts until all are finger tight, then
tighten each one half a turn.

4. Attach the implement to the tractor and the driveline
to the tractor PTO. Stand clear.

5. Turn the tractor on. Engage the PTO clutch and run
for a few seconds, or until the clutch visibly smokes,
then disengage the PTO.

6. Make sure the tractor is off and the PTO is
disengaged.

7. Disconnect the driveline from the tractor.

8. Tighten the long bolts on the O.D. of the clutch pak

until the compression plate is in full contact with the
housing.

9. Grease the fitting on the yoke using Shell Super Duty
or an equivalent lithium grease.

Short Bolt

Friction Disc

Housing

Repair And Rebuilding
Disassembly

1. Place the clutch and universal joint assembly on a
bench, with the end of the clutch accessible.

2. Remove the long bolts on the outside of the housing
that hold the friction pack together.

3. Remove the plate(s) and all internal components,
leaving the yoke/hub intact.

4. Discard the friction discs if worn below 1/16".
Inspection

6. Inspect the steel and iron parts for wear, warpage or
cracking and replace if necessary.

7. Inspect the yoke/hub for looseness. If there is more
than .03 end play, replace.

8. Clean any, rust or dust from the plate surfaces with
a wire brush or steel wool.

Assembly

9. Place one new friction disc inside the housing, then
the separator plate, then the other friction disc.

10. Add the pressure plate so that the flat surface rests
on the friction disc (the tangs on the plate must fall
into the reliefs in the housing).

11. Add the disc spring so that the spring inside diam-
eter contacts the fins of the pressure plate.

12. Assemble the compression plate and all long
bolts, making sure that all nuts are in their pockets.

Tighten all long bolts to 20 ft-lbs.

&

=

Compression Plate

Spring Disc
Pressure Plate

Friction Disc

Separator Plate *IMPORTANT*

Assemble small diameter
(1.D.) of spring against
fins of pressure plate.

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



How To Store Your Cutter

Preparing for Storage

Removing from Storage

When storing the cutter for the season or an
extended period of time it is important to follow
the following procedures in order to extend the life
of your cutter.

Note: The cutter can be stored in either the wings
raised or wings lowered position. If storing with the
wings raised position, make sure the wing lock pins
are engaged.

1. Thoroughly clean off cutter of all debris and dirt
buildup. Clean any accumulated cuttings off of the
under side of the deck. Debris and dirt will draw
moisture and may cause corrosion.

. Paint dll parts where necessary.

Note: Degelman Yellow Aerosol paint (#133044) is

available, ask your dealer.
3. Put cutter in a dry place.

4. Follow procedures in the Maintenance section to
fully lubricate the machine.

. Check the condition of all blades and blade

hardware. Replace if necessary.

. Inspect the sql:ety shields, gucrds, transport locks,
and other components for damage, wear, or
missing hardware. Replace if required.

. Inspect hydraulic hoses and connections. Repair or
replace as necessary.

. Inspect the condition of safety labels and decals.
Replace any missing or illegible decals.

. If cutter is equipped with used aircraft tires, support
cutter with safety stands to take weight off tires. Do
not deflate tires. If exposed, put covers over tires to
protect them from sunlight, oil, and grease.

Place PTO on top of hitch in the PTO cradle. Remove
front half and store indoors. Keep PTO off ground.

10.

11.

Fully tighten socket head screws on the driveline
clutches to relieve pressure on the linings. For best
perFormonce, keep the clutch in a dry p|qce to he|p
prevent sticking.

12. Apply grease to any exposed hydraulic cylinder

rods and any threaded cdiustment screws to prevent
rusting.

E--NOTE: If cutter is to be stored in the wings
raised position, check that the two 1/4”
i water drainage holes in the outer wing
wheel rims are clear of debris.

i If your rims do not have the drainage

i holes, it is recommended to add them.

1. Review Operator’s Manual and check adjustments.

. Follow procedures in the Maintenance section to
check gearbox oil levels and to fully lubricate the
machine.

. Inspect hydraulic hoses and connections. Repair or
replace as necessary.

4. If using aircraft tires, check the air pressure (42 PSI).
5. Check all hardware for tightness.

6. Perform “Run-In of the Friction Clutch” as described
in the maintenance section.

. If any major components have been replaced, make
sure they run properly.

143292 - REV1500/1000 Rotary Cutter (20-May-2022)



Part Assembly Overview

General Assembly - REV1500

Center Shield Assembly B \3/\9:9] I;,f:r Cylinder,
.:32:; .
(pg- 35);1__ Wing Driveline | (pg- 43)
Hitch Assembly \x 9~ ~ (pg- 52)
(pg. 35) w

Main Driveline
(pg. 48-51)

) Sl

s -Center Driveline
< Lo (pg. 54)

Center Section
Assembly
(pg. 37-38)

Wing Driveline (pg. 52)

Pan, Blades,

Left Wing
Assembly & Ha(rdw:;;
(pg. 36) P9

Rephasing

Cylinder,
3-1/2" x 8"
(pg- 44)

Left Guide Wheel _I
(Optionadl) (pg. 65)

Rephasing Cylinder,
3-1/4" x 8" (pg. 44)

Light Components (pg. 66)

Left Wheel Strut
(Single Axle also
available) (pg. 39)

Counterweight - REV1000

General Assembly information above is identical for both the REV1500
and the REV1000 with the exception of the counterweight that replaces
either the left or right wing.

503570 - Counterweight Wing
118456 - Lock Nut, 1” (2)
f131020 - Flat Washer, 1”7 F436 (2)
I .l;l'l8l34-Bolt,l”x3"
UNC GRS (2)
503577 - Link Bar, 3/4” PL (1)

503580 - Counterweight
’7 Assembly (1)
4

Do 4

Right Guide Wheel
(Optional) (pg. 65)

Right Wing Assembly (pg. 36)

Rephasing Cylinder,
3-1/4" x 8" (pg. 44)
N " Right Wheel Strut

(Single Axle also
.| available) (pg. 39)

Rockshaft Assembly
(pg-. 40)

LWheels, Hubs &
Spindles (pg. 41)

Detailed Gearbox Information
found on pages 55-64.

Link Bar Components
Replaces Wing Lift Cylinder
on the counterweight side of
the10ft REV1000 models.

,’ o——Light Components (pg. 66)
) 4

-, —— Hinge Components

Same as the wing assembly
shown on (pg. 36)

143292 - REV1500/1000 Rotary Cutter (01-March-2018)

-34-



Hitch Assembly & Center Shield

Center Shield Assembly
503310 - Center Shield Assembly (1)
- includes -

133093 - Capscrew, M8 x
r 1.25 x 30mm (2)

%133092 - Plastic Handle (1)

«—133094 - Nut, M8 x 1.25mm (2)

500325 - Washer, 4” OD (1)

118951 - Retaining Ring, 2" Ext. (1) N

500318 - Hitch Tongue (1)
- includes -

118950 - Bushing, 2-1/2” OD (1)

118336 - Grease Fitting, 1/4” (1)

500324 - Bushing, 4” OD (1)
500327 - Washer, 3” OD (1)
118962 - Lock Nut, 1-1/4” UNF GRS (1) K@g

Precision Hitch Assembly >
500340 - Precision Hitch Assembly
- includes -
118965 - Bolt, 1-1/4” x 5-1/2” UNF GRS (1)

Clevis Hitch Assembly
500335 - Clevis Hitch

Front Hitch Assembly
503320 - Hitch Frame Assembly (1) —

132051 - Sidewind

500330 - Bolt, 1-1/4"
x 7-1/2" UNF (1) —
(c/w 118336 - Grease
Fitting, 1/4")

116244 - Safety Chain,
-10,100 Ibs (1)

503315 - Swivel Hitch (1)

118929 - Lock Pin,
3/8"x1-1/2" (1)

See Detail
Above

@ 131206 - Flat Washer,
@ 1-1/4” SAE (1)
118962 - Lock Nut,
1-1/4” UNF GR8 (1)
118061 - Bolt, 3/4” x 5” UNC (1)
502088 - Collar, 4” OD (1)
118336 - Grease Fitting, 1/4” (1)
117414 - Lock Nut, 3/4” UNC

Unitorque (1)
118024 - Bolt, 5/8” x 1-1/2” UNC (1)
118514 - Washer, 5/8" (1)

143111 - Hose Holder (1)
118447 - Lock Nut, 5/8” UNC Unitorque (1)

117129 - Bushing, 1-1/2”0D x 3/4" (2)




Rig hl. / I-efll Wing ASSGm bly (Right Wing Assembly Shown)

117463 - Bolt, M10 x 1.5 x 20 P8.8 (4)
g 117464 - Lock Washer, M10 (4)
118511 - Flat Washer, 3/8 SAE (4)

160004 - Cone Shield, 9” Diameter (1)

Right Wing Gearbox Left Wing Gearbox

118048 - Bolt, 3/4 x 2-1/2

UNC GRS (6) 1000 RPM PTO 1000 RPM PTO
170257 - Gearbox (1:1.238) 170255 - Gearbox (1:1.238)
540 RPM PTO 540 RPM PTO

503185 - Hose Bracket - 2H (1)
780278 - Hose Clamp Block (1)

780279 - Top Plate (1)
118317 - Bolt, 5/16 ‘
x 1-3/8 UNC (1) —

117414 - Lock Nut, 3/4 UNC GRC (6)j
118775 - Flat Washer, 3/4 FA36 (6)

170261 - Gearbox (1:1.833) 170259 - Gearbox (1:1.833)

Wing Driveline - OMNI
160247 - 1000/540 RPM

503512 - Hinge Pin, 1-3/16 x 96 (1)
118966 - Roll Pin, 5/16

503177 - Shaft, 1 x 6-1/8 (1) 133088 - Cap, 4 x1-3/4 (2)
503178 - Bushing, 1-1/2 0D x 1 (2) plastic (1)

500848 - Bushing, 1-3/4

118520 - Flat Washer, 1 (2) ushing, 1 (/2)

118966 - Roll Pin, 5/16 x 1-3/4 (2)

503175 - Shatt, 3/8
.' x76(1)
| (Bend once - do not

| re-use after unbending)

503511 - Hinge Filler Assembly (2)~I

503291 - Shaft, 3/8 x 7-1/2 (1)

306356 - Chain Coil,
5/16 GR30 (3)

| Optional Guide Wheel
Assembly (see pg.65)

e
L 306356 - Chain Coil,

5/16 x 11 link GR30 (61)

(Bend 5
shafts once,
do not re-use

after unbending) 118972 - Jam Nut, 1-1/4 UNC (2)

500844 - Wing Link Adjustment Assembly (1)
// ¢/w 117110 - Bushing, 1-1/4 OD x 3/4 (4)
/L503303 - Wing Skid Shoe - RH (shown) (1)
503304 - Wing Skid Shoe - LH (opposite configuration) (1)
118642 - Carriage Bolt, 1/2 x 1-1/4 UNC GR5 (5)

503176 - Shaft,
3/8 x 47 (1)

306356 - Chain Coil,

5/16 x 11 link GR30 (36)

118962 - Lock Nut, 1-1/4 UNF GRS (1)
131206 - Flat Washer, 1-1/4 SAE (2) 118587 - Flot Washer, 1/2 SAE (5]
500331 - Bolt, 1-1/4 x 9 UNF GRS (1) 118729 - Lock Nut, 1/2 UNC GRC Unitorque (5)
(c/w Grease Fitting) — 503520 - Wing Frame Assembly - RH (shown) (1)
503521 - Wing Frame Assembly - LH (opposite configuration) (1)

143292 - REV1500/1000 Rotary Cutter (20-December-2023) -36-



Center Frame Assembly

Center Driveline - OMNI
160248 - 1000 RPM/540 RPM

See See
Detall\/

Optional Toolbox Kit
See pg. 65 for details oy

133088 - Cap,
plastic (1)

503502 - Center
Frame Assembly (1)

503310 - Center
Shield Assembly (1)

118011 - Bokt, 1/2 x 1-1/2 UNC (2)
118587 - Flat Washer, 1/2 SAE (2)
118729 - Lock Nut, 1/2 UNC GRC Unitorque (2)

118317 - Bolt, 5/16 503562 - Pin, 1-1/4 x 4-7/16 (2) S
x 1-3/8 UNC (2)
131206 - Flat Washer, 1-1/4 SAE (2)
780279 - Top Plate (2) 118966 - Roll Pin, 5/16 x 1-3/4 (2)
780278 - Hose Clam
Block (2'3 503125 - Shaft, 3/8 x 70 (2)4
(Bend once - do not re-use after unbending)

306356 - Chain Coil, 5/16 x 11 link GR30 (110)

503194 - Bushing, 1-3/4 x 3/8 x 2-3/4 (2)
131020 - Flat Washer, 1 SAE (2)%
118426 - Nut, 1 UNF GR5 (4)—@@

503195 - Machined Shaft, 2 x 2-7/8 (2)
118966 - Roll Pin, 5/16 x 1-3/4 (2)

117111 - Bushing,
1-1/40Dx 11D
x3/4 (4)

143292 - REV1500/1000 Rotary Cutter (20-December-2023) -37-



Center Frame Assembly

118483 - Lock Nut, 1/4 - Unitorque (4)
118555 - Flat Washer, 1/4 (8)

l_] 18983 - Bolt, 1/4 x 3/4 (4)

133100 - Manual

(L

118483 - Lock Nut, 1/4 - Unitorque (2)
118555 - Flat Washer, 1/4 (2)_] o

|

Holder (1)
118983 - Bolt, .
1/4x3/4(2) 118177 - Bolt, 5/16
x 3/4 UNC (4)
118530 - Lock Washer,
142135 - SMV Sign (1) e 5/16 (4)
- | 1@— 118417 - Lock Nut, 3/8 UNC (2) 118731 - Flat Washer,
118136 - Bolt, 3/8 J /118511 - Flat Washer, 3/8 (2) 5/16 SAE (4) _l
x 1-1/2 UNC (2) 500137 - Bracket (1) v
118040 - Bolt, 3/4 x 1-1/2 UNC GR5(2) r — - Uses same hardware as cone shield - - .“.“
118775 - Flat Washer, 3/4 F436 (2) w*

117414 - Lock Nut 3/4 UNC GRS5 (2)

160004 - Cone Shield,
503285 - Shaft 9” Diameter (1)

Cover (1)

Splitter Gearbox

170201 - 1000 RPM
170263 - 540 RPM

118830 - Hair Pin,
3/16 x3-1/4 (2)

240277 - Bent Pin, Transport & 118775 - Flat Washer, 3/4 SAE (4)

-3/4x2-1/8(2) (=) l—'|'|7582-Bo|f, 3/4 x 1-1/2 UNC GRS (4) .,
t?/—'|'|8966 Roll Pin, 5/16 -
ox ]Iné / 4/ 2 (=] ' NOTE: Use Red Loctite on threads i---
131206 - Flat Washer, l and Torque to 320 Ib.ft (435 N.m)
1-1/4 SAE (2)

503562 - Pin, 1-1/4 x 4-7/16 (2)
(c/w Grease Fitting)

118011 - Bolt, 1/2 x 1-1/2 UNC (2)

118587 - Flat Washer, 1/2 SAE (2)

118729 - Lock Nut, 1/2 UNC —118447 - Lock Nut, 5/8 GRC-Unitorque (2)
GRC Unitorque (2] 118901 - Lynch Pin, 3/16 x 1-1/2 (1)

503308 - Bumper Plate - 1/4 (1)

501005 - Urethane Bumper, 60D (2)

118537 - Flat Washer,

503193 - Machined Pin,
1-1/4x2-7/16 (2)
118336 - Grease

Fitting, 1/4 (2)

503190 - Tiebar

Assembly (2) 5/8 SAE (2)
810280 - Retuining 118024 - Bolt 5/8
Ring, 1-1/4 (4) & 20
117442 - Bushing,
]_]/4)(]49%- 4) ‘ 117463 - Bolt, M10

x.15x20P8.8 (2)

118642 - Carriage 503300 - Center 'L 117464 - Lock Washer, M10 (2)

Bolt, 1/2 x 1-1/4 Skid Shoe - (2) 118511 - Elat h V)
UNC GR5 (6) 85 at Washer, 3/8 (2)
118048 - Bolt, 3/4 x 2-1/2
118587 - Flat Washer, Center Gearbox UNC GRS (6)
1/2 SAE (6] Clockwise = 503184 - Hose Bracket - 4H (1)
118729 - Lock Nut, 1/2 /7 170253 - 1000 RPM 780278 - Hose Clamp Block (2
UNC GRC Unitorque (6) \7«& 170261 - 540 RPM ose Clamp Block (2

780279 - Top Plate (2)

118317 - Bolt, 5/16
x 1-3/8 UNC (2)

117414 - Lock Nut, 3/4 UNC GRC (6)
118775 - Flat Washer, 3/4 F436 (6)

-OR-

Counter Clockwise
%:j 170251 - 1000 RPM
170259 - 540 RPM

143292 - REV1500/1000 Rotary Cutter (20-December-2023) -38-



Wing Wheel Strut Assemblies

Strut Assembly
Single Axle

503420 - Upper Strut, - Right Side
(503421 - Left Side, not shown)

118962 - Lock Nut,
1-1/4” UNF GR8 —l

131206 - Flat Washer,

1-1/4” SAE j@

117461 - Bolt,
5/8” X 6”

503415 - Lower Strut
(single axle|

Single Axle

118417 - Lock Nut,
f3/8" UNC GR5

Hub & Spindle
Assembly (1)
(see detail on

page 41)

118644 - Bolt, 3/8"
x 3" UNC GR5

131206 - Flat Washer,1-1/4” SAE

(Fitting faces forward for

117110 - Bushing, 1-1/4” OD x 1”

500330 - Bolt, 1-1/4”

Suspension Components
501006 - Rubber Spring

501003 - Bumper, 2" x 5/8”
r 117462 - Flat Washer, 5/8”
(ojg 118447 - Lock Nut, 5/8”

UNC GRC -Unitorque

,.

118962 - Lock Nut,1-1/4” UNF GR8 —e

Wing Suspension Detail

Pre-loading of rubber spring required
on all strut assemblies. Exposed
thread length should be
approximately 3/8"
when using correct
hardware.

\.

Note: The wing wheel strut assemblies are either
single or walking axle configurations
depending on the option you chose when
purchasing your rotary cutter. The LH/RH
upper strut assemblies are identical for both.

x 7-1/2" UNF
(c/w Grease Fitting)

Strut Assembly
Walking Axle

117110 - Bushing, 1-1/4” OD x 1”

503421 - Upper Strut, Left Side
(503420 - Right Side, not shown)

500330 - Bolt, 1-1/4”

x 7-1/2" UNF

(c/w Grease Fitting)
117461 - Bolt,

5/8” X 6”
UNC GR8

503410 - Lower Strut
(walking axle)

131206 - Flat Washer,
1-1/4” SAE

yd

118962 - Lock Nut,
1-1/4” UNF GR8

ll 18447 - Lock Nut, 5/8”
UNC GRC -Unitorque

117462 - Flat Washer, 5/8”
501003 - Bumper, 2” x 5/8"
501006 - Rubber Spring

o /¢

Oo Walking Axle
- 503555 - Walking Axle (as shown)
118336 - G Fitting, 1/4” (1
rease Fitting, 1/4" (1) 503554 - Walking Axle (opposite configuration)
ease of maintenance)
@—‘ 503560 - Bearing, Tapered - Cup & Cone (2)
118644 - Bolt, 3/8” x 3" UNC GRS (2) O 0—503559 - Dust Seal (2)

118417 - Lock Nut, 3/8” UNC GR5 (2) ——=

Hub & Spindle Assembly (2)
(see detail on page 41)

503557 - Bushing, 2-1/2 OD x 2 (2)

§1 7454 - Bolt,1-1/4” x 8" UNF GR8

ﬁ503558 - Retaining Ring, Internal 3.5” (2)

143292 - REV1500/1000 Rotary Cutter (08-March-2018)

-39-



Rockshaft Assembly

s 2 Note: The hardware for the
Rockshaft Suspension Detail 117110 - Bushing, transport lock assembly
1-1/4” 0D x 1” (2) is used fo connect the rod
end of the center height
control cy|inder (refer to

cylinder section).

Pre-loading of rubber spring required
on all strut assemblies. Exposed
thread length should be
approximately 1/2"
when using correct
hardware.

503400 - Rockshaft
Upper Assembly

503204 - Bolt, 1” x
4-3/4” UNC (2)
(c/w Grease Fitting)

503200 - Transport
Lock Assembly (2)

©—118456 - Lock
118962 - Lock Nut, Nut, 1”7 UNC (2)

1-1/4” UNF GR8 (2)

....................................................................... ]31206 - FIU" Wusher,
1-1/4" SAE (2)

; 500330 - Bolt, 1-1/4”
x7-1/2" UNF (2)
(c/w Grease Fitting)

.. Lower Strut Assembl

Note: The Rockshaft assembly consists of an upper
assembly and two lower strut assemblies. The lower
strut assemblies are identical with the exception
of the opposite configuration of the walking axle
assemblies.

The lower strut and walking axle assemblies use
some common components shown in the wing strut
assemblies on the previous page.

117461 - Bolt, 5/8” x 6” UNC GRS
N 503410 - Lower Strut
- I (walking axle)
501006 - Rubber Spring
[—501003 - Bumper,
g 2" x5 /8"
@o— 117462 - Fl
. - Flat
7 Washer, 5/8”
/[ L1 18447 - Lock Nut,
5/8"” UNC GRC
-Unitorque

118336 - Grease Fitting, 1/4” (1)
(Fitting faces forward for 117454 - Bolt, 1-1/4” x 8 UNF GRS

118962 - Lock Nut,1-1/4” UNF GR8 ——@
131206 - Flat Washer,1-1/4” SAE

Walking Axle
503555 - Walking Axle (as shown)

ease of maintenance)

Hub & Spindle Assembly (2)
(see detail on page 41)

118644 - Bolt, 3/8” x 3” UNC GRS5 (2)

\ 88— 118417 - Lock Nut, 3/8” UNC GR5 (2)
3 503560 - Bearing, Tapered - Cup & Cone (2)
503559 - Dust Seal (2)
503558 - Retaining Ring, Internal 3.5” (2)

503557 - Bushing, 2-1/20D x 2 (2)

143292 - REV1500/1000 Rotary Cutter (08 -March-2018) -40-



Hub & Spindle

131390 - Hub & Spindle Assembly

This model comes with a three

piece seal and different hub. All
other components common with

131380 Hub/Spindle Assembly.

131380 - Hub & Spindle Assembly

This model comes with a one

other components common with
131390 Hub/Spindle Assembly.

118498 - Nut, Castle - 7/8 UNF GR5 (1)
131383 - Cap, Dust (1)
131395 - Dust Cap Protector (1)
131190 - Nut, Wheel - 1/2 UNF GR5 (5)

Wheels

| | 131386 - Bolt, Stud - 1/2
piece seal and different hub. All | E x 1-13/16 UNF GRS (5)

131105 - Cup, Bearing - LM67010 (1)
]3]]]7'560', DUSI"CR]5]90 (]) _____ : 131108-Cone, Bearing-LM67048 “)

131381 - Hub, 517-1 (c/w studs & cups) --4 118774 - Washer, Flat - 7/8 SAE (1)
118836 - Pin, Cotter (1)

131382 - Spindle, S517-1 (1)

131393 - Seal, Retainer - CTD 2762C (1)
131392 - Seal, V - CTD 2764 (1)
131391 - Seal, C/Face - CTD 2763C (1)
131024 - Cone, Bearing - LM48548 (1)
131025 - Cup, Bearing - LM48510 (1)

131389 - Hub, CTD 517-7 (c/w studs & cups) (1)

I 118336 - Grease Fitting (1)
ot

¢ )

131384 - Recapped Foam Filled Aircraft Tire
131385 - Recapped Air Filled Aircraft Tire (Pneumatic)

i NOTE: If cutter is to be stored in the wings |
i raised position, check that the two 1/4”
i water drainage holes in the outer wing
. wheel rims are clear of debris.

i If your rims do not have the drainage

i holes, it is recommended to add them.

131315 - Laminated Tire

Forward Note curvature
Movement of YN ( of laminated
Cutter \ sections

Place flat side
of lug nut -2
against wheel

{NOTE: Torque Lug Nuts to 70-75 Ib.ft (100 N.m) i
DO NOT EXCEED 20 mph (32 km/h) transport speed |

143292 - REV1500/1000 Rotary Cutter (20-May-2022)

-41-



Blades, Pan, & Hardware

Blade Carrier Assemblies

Wing Section Components

500545 - Blade Carrier

o e e ) @— 117417 - Blade Lock Nut

(Tapered) - --- oo
! Note: Refer to gearbox section of

' manual for hardware that mounts

! i blade carriers to gearboxes (ie.

' cqsl|e nuts and cotter pins.)

[ ——

117415 - Blade Bolt - Square
Shoulder (Tapered)

Center Section Components

500550 - Blade Carrier
(center section) @ 117417 - Blade Lock Nut

(Tapered)

! " Note: Refer to gearbox section of
' manual for hardware that mounts
i blade carriers to gearboxes (ie.

i castle nuts and cotter pins.)

________________________________

i

117415 - Blade Bolt - Square

Shoulder (Tapered)
Blade Options
Blades - 5” High Suction - Twist 4 oy, )
\ \ Clockwise Blade
Clockwise Counter Clockwise +
501027 - Blade, 5” 501028 - Blade, 5”
High Suction - Twist High Suction - Twist Counter ClockW|se

501541 - Shredder Blade Kit

______________________________________________

501013 - Shredder Blade (2)

117417 - Blade Lock Nut
(Tapered) (2)1

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -42-



Cylinders

General Overview 123634 - Center Height Cylinder (2)
(3-1/2" x 8" x 1-1/4") 123633 - Wing
. . Height Cylinder (2)
123660 - Wing Lift Cylinder (2) —— 1SAT ity 1.1 S AR
(3//X]2/1X-|_-|/2u) . \ .- - (31/4 x 8"x 1 ]/A)

Replacement Parts:
123661 - Seal Kit, 3 x 12 x 1.5

123662 - Cylinder Pin D

Wing Lift Cylinder

123660 - Monarch Cylinder, 3” x 12" x 1-1/2"

(Used After Serial number #RC1644) 123663 - Cotter Pin l l

Previously Used Wing Lift Cylinder
122714 - Wing Lift Cylinder - 3" x 12" x 1-1/2”

122214 - Rod/Pin Eye - 1-1/2" x 12”—}

122563 - Piston, 3"

™

122556 - Cap, Open - 3" x 1-1/2”
122558 - Lock Ring, 3”
122202 - Barrel, 3” x 12"

118441 - Lock Nut, 7/8”
UNF Unitorque 1

118930 - Pin, - 1" x 2-13/16”4&:0 ? @ 122523 - Seal Kit

118924 - Flat Washer - .591” ID x .905” OD j
118796 - Bolt, Shoulder - 1/2” UNC

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -43-



Cylinders

Wing Height Control Cylinder o Replacement Parts:
" = \h 123641 - Cylinder Pin Kit
123633 - Monarch Cylinder’ 3-1 /4” x 8”7 x 1-1 /4” g 123645 - Seal Kit, 3-1/4 x 1-1/4

(Used After Serial number #RC1644)

Previously Used Height Control Cylinder

i 122836 - Wing Height Control Cylinder (with Rephasing Grooves) - 3-1/4” x 8” x 1-1/4" a
(1530 Model - Left Wing, 1030 Model - Right Wing) H

118930 - Pin, - 1" x 2-13/16"

122085 - Rod/Clevis - 1-1/4” x 10" 118924 - Flat Washer,
77 ) 591" ID x .905” OD

123337 - Piston, 3-1/4"” - Unitised ) w I_'l 18796 - BO", Shoulder

1/2” UNC

Y %
. (\Ml 22840 - Cap, Open - 3-1/4" x 1-1/4"
\

118441 - Lock Nut, 7/8 UNF
Unitorque —
W

122842 - Lock Ring, 3-1/4”
122838 - Barrel, 3-1/4” x 8"

(\900

- Pin - 17 _ "4;' 0\ - . o .
118930 - Pin, - 17 x 2-13/16 122994 - Seal Kit (unitised piston model)

118924 - Flat Washer - 5917 ID x .905” OD—— % ; : ~.0
R 122849 - Seal Kit (for previous A
118796 - Bolt, Shoulder - 1/2” UNC 5 part piston model) - Q N
Center Height Control Cylinder = -8 Replacement Parts:
R ‘\‘ 123641 - Cylinder Pin Kit
& Y 123646 - Seal Kit, 3-1/2 x 1-1/4

123634 - Monarch Cylinder, 3-1/2” x 8” x 1-1/4”
(Used After Serial number #RC1644)

"“ -
"\r))

{ 122850 - Center Height Control Cylinder (with Rephasing Grooves)
-3-1/2" x 8" x 1-1/4”

122834 - Rod/Clevis - 1-1/4" x 8"
123338 - Piston, 3-1/2"- Unitised
118441 - Lock Nut, 7/8 UNF

Unitorque _l

122860 - Cylinder
. . . Stop Block Kit
Previously Used Center Height Control Cylinder ﬁ

<
)
\Wl 22856 - Cap, Open - 3-1/2" x 1-1/4"
A\ } 122658 - Lock Ring, 3-1/2"
122852 - Barrel, 3-1/2"” x 8"
o

X Q
118930 - Pin, - 1”7 x 2-13/16" — 0

118924 - Flat Washer - .591” ID x .905” OD T . % QQ(.”J%
118796 - Bolt, Shoulder - 1/2” UNC 122857 - Seal Kit (for previous ( \

5 part piston model)




Hydraulic Schematics - REV1500

Height Control Cylinders

(Note: Cylinder details are shown on
pages 43-44)

Ak 141581 - Coupler, Tip (2)
88— 141515 - Nipple, (2)
I— 126574 - Hose, 3/8 x 174" (2)

IMPORTANT: To ensure
optimum performance, all
entrapped air must be purged
from the rephasing cylinder
system frequently. Follow

the “Rephasing the Cylinder
Circuit” procedure.

141515 -
Nipple, (2)

Previous fittings for

Side Port Cyhnders

141501 -

126674 - Hose,
Tee (2)

3/8 x102” (2)—|

[r—————-

!:___

—/

Il—l 26548 - Hose,
3/ 8 x 50” (2)
l—'l 26673 -

J...l Hose, 3/8

el x72" (2)

123634 - Center
Height Cylinder (2)
(3-1/2" x 8" x 1-1/4")

Height Cylinder (2)
(3-1/4" x 8"x 1-1/4")

Previous fittings for

Side Port Cylinders

4

Hydraulic Fitting Guide

l 141581 - Coupler,
Tip - 3/4 ORB F

141609 - Orifice,
& Adaptor, - 3/4 JICF
x3/4JICM

g s Nipple,
-3/4 JIC M x
3/4 ORB M

141513 - Elbow,
90° -3/4 JIC
MxM

141501 - Tee, -
3/4 JICM x
MxM

141504 - Elbow,
90°-3/4JICM
x 3/4 ORB M

141615 - Cap,
Il -3/4JICF

v 122859 - Vent, Filter - Qs

3/4 ORB M

Wing Lift Cylinders

(Note: Cylinder details are
shown on pages 43-44)

ll— 141581 - Coupler, Tip (2)
#8— 141515 - Nipple, (2)
W¥— 141609 - Orifice Adaptor (2)

—— 126574 - Hose, 3/8 x 174" (2)

141513 - Elbow, 90°
126514 - Hose, 3/8 x 21" (2)
122859 - Vent, Filter (2)

141615 - CclpJ

141504 - Elbow, 90° (2)-J°
123660 - Wing

N Y Y —
Lift Cylinder (2)
(3" x12"x 1-1/2")

| |

141501 - Tee (1)

( Hose Routing Options

- Standard hose routing for
independent wing lift is shown
in the diagram to the left.

- An dlternate hose routing for
combined wing lift is shown in
diagram below.

[ Cap |
Elbow
l rUncap Tee

\ |\

\_

(503443 - Optional Double

Acting Wing Lift Kit
141581 - Coupler, Tip —. l

141515 - Nipple——§ @
141609 - Orifice —T 7

126508 - Hose, | |

3/8x 183”—I |

|
141504 - Elbow, 90° | |
(Replaces Filter Vent) |

- s

143292 - REV1500/1000 Rotary Cutter (30-January-2018)



Hydraulic Schematics - REV1000

Height Control Cylinders Hydraulic Fitting Guide

(Note: Cylinder details are shown on l.— 141581 - Coupler, Tip (2)

pages 43-44) #% 141515 - Nipple, (2) l 141581 - Coupler, -
Tip - 3/4 ORB F

—— 126574 - Hose, 3/8 x 174" (2)

141609 - Orifice,

IMPORTANT: To ensure & Adaotor - 3/4 JICF
optimum performance, all x%/4l JICM

entrapped air must be purged

from the rephasing cylinder .
system frequently. Follow 3 141515 - Nipple,
B i the “Rephasing the Cylinder -3/4 JICM x

Circuit” procedure. 3/4 ORB M

141501 - Tee, -
4 3/4 JIC M x
MxM

141515 - Previous fittings for
Nipple, (1) Slde Port Cyhnders
1415011 141504 - Elbow,
Tee (2) 126548 - Hose, 3/8 90° - 3/4 JIC M

rhemmmm x50 (2)
\

x 3/4 ORB M

]
i
126673 - Hose, !
X
:

122859 - Vent, Fili 3
3/8x72" (1) v

3/4 ORB M ST

‘- T T L L

123634 - Center I I-
Height Cylinder (2) — 126674 - Hose
" " " 126586 - HOSe, " ’
(31727 x 8" x1-1/47) 3/8 x 60" (1) Bai= 3/8x 102 (1 123633 - Wing
141504 Height Cylinder (1)
Elbow, 90° (6) (3-1/4" x 8"x 1-1/4")

Wing Lift Cylinders

(Note: Cylinder details are
shown on pages 43-44)

B 141581 - Coupler, Tip (1)
€ 141515 - Nipple, (1)

503444 - Optional Double h
Acting Wing Lift Kit

¥— 141609 - Orifice Adaptor (1)
|_ 126643 - Hose, 3/8 x 198" (1)

141581 - Coupler, Tip —fi

141515 - Nipple ———§
141609 - Orifice —T

|
|
|

141504 - Elbow, 90° |
(Replaces Filter Vent)

L)

122859 - Vent,

141504 - Elbow, 90° (2)
Filter (2) —= g

123660 - Wing
Lift Cylinder (2)
(3" x 12"x 1-1/2")

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -46-



Driveline Overview

160286 - Main Driveline, 540 PTO \

160007 - Main Driveline, 1000 PTO

pg.50 | 160287 - Main Driveline (Optional) -
1-3/4" - 20 Spline, 1000 PTO |

119911 - Main Driveline (Optional) '
-No CV- 1000 PTO |

pg.53 | 160235 - Torque Limiter,
Wing - 540/1000 PTO

1700 N'm (15000 in‘bs) - (2)

pg.52 | 160247 - Wing Driveline,
540/1000 PTO - (2)

—
-
——

100

( Hardware Torque )

_5--{{ 300 Nm/225 bt )

______ =~ 110N.m/80bft )

(300 Nm/225 Ibft }-~<_

~

540/1000 PTO

As \ --{_ 300 Nm/225 bt )

160273 - Torque Limiter, Center,

pg.54 1300 N.m (12000 in.lbs)
160248 - Center Driveline

540 PTO

160286 - Main Driveline, 540 PTO - (1) pg.48
160248 - Center Driveline - (1) pg.54

160273 - Torque Limiter,- Center

1300 Nm (12000 inlbs) - (1)
160247 - Wing Driveline, 540/1000 PTO - (2)
160235 - Torque Limiter, - Wing

1700 N'm (15000 in‘bs) - (2) pg-53

Note: The direction of rotation of the
outer drivelines (B) is opposite fo the
front and center driveline rotation (A).

1000 PTO

160007 - Main Driveline, 1000 PTO - (1) pg-49
160287 - Main Driveline (Optional) 50
1-3/4” - 20 Spline, 1000 PTO - (1)

119911 - Main Driveline (Optional) 51
-No CV- 1000 PTO - (1)

160248 - Center Driveline - (1) pg-54

160273 - Torque Limiter,- Center

1300 N'm (12000 in‘lbs) - (1) pg-54
160247 - Wing Driveline, 540/1000 PTO - (2) | pg.52
160235 - Torque Limiter, - Wing

1700 N'm (15000 in'lbs) - (2) pg-53

A
=3

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -47-



Drive|ines 160286 - 540 PTO Driveline - Main
Universal Joint Telescoping Assembly with Guard

Cat. 6, 80° C.V., 1-3/8"” - 6 Spline Yoke

119883 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

160259 - Driveline Outer Guard - (1)

160289 - Driveline Slider
119357 - Safety Slide Lock Repair Kit - (1) Outer, with Guard - (1)

160294 - Driveline Yoke & Shaft - (1)
160292 - Cross Kit & Bearing Cat 6 EBL - (2)
160293 - Driveline Center Housing - (1)
160291 - Yoke, Q.D. C/V, 6 SPL - (1)

160290 - Driveline Slider Assembly Outer, without Guard - (1)

160254 - Driveline Slider Assembly Inner, without Guard - (1)

160262 - Yoke 1-3/4 - 20 Spline - (1)
119954 - Cross Kit & Bearing - 55 EBL (1)
160261 - Driveline Yoke, Tube, Sleeve - (1)

160253- Driveline Slider

Inner, with Guard - (1) .
160260 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GRS - (1) __
118447 - Lock nut, 5/8 UNC - (1)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) - 48_



Drive|ines 160007 - 1000 PTO Driveline - Main

Universal Joint Telescoping Assembly with Guard
Cat. 6, 80° EBL C.V., 1-3/8"” - 21 Spline Yoke

119270 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

119539 - Driveline Outer Guard - (1)

119530 - Driveline Slider

119357 - Safety Slide Lock Repair Kit - (1) Outer, with Guard - (1)

119994 - Driveline Yoke & Shaft - (1)
160292 - Cross Kit & Bearing Cat 6 - (2)
160293 - Driveline Center Housing - (1)

119991 - Yoke, Q.D. C/V, 1-3/8 - 21 SPL - (1)

160296 - Yoke, Q.D., C/V 1-3/4 - 20 SPL - (1) - OPTIONAL

119531 - Driveline Slider Assembly Outer, without Guard - (1) —

119529 - Driveline Guard Set - Inner & Outer - (1)

— 119533 - Driveline Slider Assembly Inner, without Guard - (1)

119492 - Yoke 1-3/4 - 20 Spline - (1)
119900 - Cross Kit & Bearing - (1)
119510 - Driveline Yoke, Tube, Sleeve - (1)

E—
119532- Driveline Slider
Inner, with Guard - (1) .
119540 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GRS - (1) __
118447 - Lock nut, 5/8 UNC - (1)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) _ 49_



Drive|ines 160287 - 1000 PTO Driveline - Main
Universal Joint Telescoping Assembly with Guard
Cat. 6, 80° EBL C.V., 1-3/4" - 20 Spline Yoke

119270 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

119539 - Driveline Outer Guard - (1)

160351 - Safety Slide Lock Repair Kit - (1) Outer, with

119994 - Driveline Yoke & Shaft - (1)
160292 - Cross Kit & Bearing Cat 6 - (2)
160293 - Driveline Center Housing - (1)

160296 - Yoke, Q.D., C/V 1-3/4 - 20 SPL - (1)

119529 - Driveline Guard Set - Inner & Outer - (1)

— 119533 - Driveline Slider Assembly Inner, without Guard - (1)

160288 - Driveline Slider

Guard - (1)

160295 - Driveline Slider Assembly Outer, without Guard - (1) m—) e—

119492 - Yoke 1-3/4 - 20 Spline - (1)
119900 - Cross Kit & Bearing - (1)
119510 - Driveline Yoke, Tube, Sleeve - (1)

119532- Driveline Slider

Inner, with Guard - (1) .
119540 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNCGR8 - (1) __

118447 - Lock nut, 5/8 UNC - (1)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) - 50_



Drivelines 119911 - 1000 PTO Driveline - Main (No CV)

(Optional) Universal Joint Telescoping
Assembly with Guard

119883 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

119676 - Driveline Outer Guard - (1) 119667 - Driveline Slider
119357 - Safety Slide Lock Repair Kit - (1) Outer, with Guard - (1)

119675 - Driveline Yoke & Shaft - (1)
119900 - Cross Kit & Bearing - (1)

119880 - Yoke, Q.D., 1-3/8 - 21 SPL - (1)

— ] 19668 - Driveline Slider Assembly Outer, without Guard - (1)

119666 - Driveline Guard Set - Inner & Outer - (1)

— 119674 - Driveline Slider Assembly Inner, without Guard - (1)
119492 - Yoke 1-3/4 - 20 Spline - (1)
119900 - Cross Kit & Bearing - (1)
119678 - Driveline Yoke, Tube, Sleeve - (1)

119669- Driveline Slider o ——|
Inner, with Guard - (1) Lo
119677 - Driveline Inner Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GRS - (1) ]
118447 - Lock nut, 5/8 UNC - (1)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) _ 5 1-



Drive|ines 160247 - 540/1000 PTO Driveline - Wing

Universal Joint Telescoping Assembly with
Non-Adjusting Friction Clutch

118729 - Lock nut, 1/2 UNC - (2)
118082 - Bolt, 1/2 x 3-1/2 UNC GRS - (2)

119883 - Nylon Repair Kit - (1)
119295 - Safety Sign (not shown) - (1)

160270 - Driveline Outer Guard - (1) b i
— 160263 - Driveline Slider
Outer, with Guard - (1)

160269 - Driveline Yoke & Shaft - (1)
119900 - Cross Kit & Bearing - (1)
160235 - Clutch Assembly, Non-Adjusting - (1) (Detail - pg. 51)

160264 - Driveline Slider Assembly Outer, without Guard - (1) —

160267- Driveline Guard Set - Inner & Outer - (1)

160266 - Driveline Slider Assembly Inner, without Guard - (1)
119492 - Yoke 1-3/4 - 20 Spline - (1)
119900 - Cross Kit & Bearing - (1)
160272 - Driveline Yoke, Tube, Sleeve - (1)

160265 - Driveline Slider
160271 - Driveline Inner Guard - (1)

Inner, with Guard - (1)

119883 - Nylon Repair Kit - (1)
119297 - Safety Sign (not shown) - (1)

118031 - Bolt, 5/8 x 3 UNC GR8 - (1) —
118447 - Lock nut, 5/8 UNC - (1)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) - 52_



Driveli 160235 -Wing 540/1000 PTO
rivelines 1700 NM (15000 IN LBS)
Non-Adjusting Friction Clutch - Weasler 1

WING - 160235 - 540/1000 PTO

119491 - Clamp - (1)

160281 - Friction Pack - (1)

%118783 - Bolt, 5/16 x

o 21/2 GRS - (6)

119379 - Compression Plate - (1)
119391 - Spring Disc .185 - (1)

119377 - Pressure Plate - (1)

119375 - Friction Disc - (2)

119376 - Separator Plate - (1)

160239 - Clutch Housing - (1)
118427 - Nut, 5/16 - (6)

160238 - Bolt, M10 x 1.5 x 25 CL10.9 - (4)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -53-



160248 - 540/1000 PTO Driveline - Center
Double Center Universal Joint with Non-Adjusting Friction Clutch

160273 -Center 540 PTO - 1300 NM (12000 IN LBS)
Non-Adjusting Friction Clutch - Weasler

Drivelines

160248 - 540 PTO

118129 - Bolt, 3/8
x 1-1/4 UNC - (8)

118417 - Lock nut,

118031 - Bolt, 5/8
3/8 UNC - (8] olt, 5/

x 3 UNC GRS - (1)

119492 - Yoke 1-3/4
20 Spline - (1)

[CI3—— 118447 - Lock nut,
5/8 UNC - (1)
160275 - Yoke, Double
Center -M- (1)
160274- Yoke, Double Center -F- (1)
119900 - Cross Kit & Bearing - (2)

160273 - Clutch Assembly, Non-Adjusting - (1)

CENTER - 160273 - 540/1000 PTO

160237 - Friction Pack - (1) (
118783 - Bolt, 5/16

x21/2 GRS - (6)

118335 - Grease Fitting - (1)

160241 - Yoke & Free
Motion Hub - (1)

119379 - Compression
Plate - (1)
119383 - Spring Disc .16 - (1)

119377 - Pressure Plate - (1)
119375 - Friction Disc - (2)
119376 - Separator Plate - (1)

\ 160239 - Clutch Housing - (1)
118427 - Nut, 5/16 - (6)

160238 - Bolt, M10 x 1.5 x 25 CL10.9 - (4)

143292 - REV1500/1000 Rotary Cutter (30-January-2018) -54-



Gearbox Overview

Splitter Gearbox

G
1000 RPM PTO
170201 - Gearbox (1.3:1) P92
(OMNI GEAR #250275)
540 RPM PTO
170263 - Gearbox (1:1) Pg-56 A
(OMNI GEAR #250171) =

<

Note: The direction of rotation on the
outer output shafts (B) is opposite to the
front input and middle output shafts (A).

Left Wing Gearbox

Right Wing Gearbox

&

Center Gearbox
With Traffic

Center Gearbox
Against Traffic

G

1000 RPM PTO
170255 - Gearbox (1:1.238) Pg-60

(OMNI GEAR #251134)

540 RPM PTO
170259 - Gearbox (1:1.833) | P9-5?

(OMNI GEAR #251136)

G

1000 RPM PTO
170257 - Gearbox (1:1.238) | P9-58
(OMNI GEAR #251135)

540 RPM PTO
170261 - Gearbox (1:1.833) | P9-57

(OMNI GEAR #251137)

G

1000 RPM PTO
170253 - Gearbox (1:1) pg.62

(OMNI GEAR #251133)

540 RPM PTO
170261 - Gearbox (1:1.833) | P9-61

(OMNI GEAR #251137)

G

1000 RPM PTO

170251 - Gearbox (1:1) pg.64

(OMNI GEAR #251132)
540 RPM PTO

170259 - Gearbox (1:1.833) | pg.63

(OMNI GEAR #251136)

143292 - REV1500/1000 Rotary Cutter (12-August-2019)

-55-



Gearboxes &

170201 - 1000 RPM PTO Gearbox (1.3:1)

-OR-
1 170263 - 540 RPM PTO Gearbhox (1:1)

Part # - Description - (Qty)

1000 RPM PTO 540 RPM PTO
170201 - Gearbox (1.3:1) OR - 170263 - Gearbox (1:1)
(OMNI GEAR #250275) (OMNI GEAR #250171)
118129 - Bolt, 3/8 x 1-1/4 - (28)
119365 - Cone, Bearing 119365 - Cone, Bearing 118503 - Lock Washer, 3/8 - (28)
Timken #388 - (04) Timken #388 - (01)
119368 - Cup, Bearing 119369 - Cup, Bearing 170236 - Gasket, Input 0.30mm - (a/r)
Timken #362A - (04) Timken #362 - (01) — 170237 - Gasket, Input 0.15mm - (a/r)

170238 - Gasket, Input 0.10mm - (a/r)

170232 - Shaft, Output

170234 - Sedl - (02) 1.75-20-(02)
170239 - Gasket,
0.30mm (a/r)
170240 - Gasket,
0.15mm (a/r)
170241 - Gasket, 1000 RPM PTO
0.10mm (a/r) 170230 - Gear 26T - (02)
170231 - Gear 20T - (01)
-OR-
540 RPM PTO

170244 - Locknut - (2) 170301 - Gear 18T - (03)
170245 - Lock Washer - (2)

170246 - Flat Washer - (2) 170242 - Retaining Ring - (01)

170213 - Sedl - (02)
119366 - Cone, Bearing - Timken #.M603049 - (01)
119367 - Cup, Bearing - Timken #LM603014- (01)

170233 - Shaft, Input 1.75 - 20 - (01)

170247 - Plug, Pressure Relief/Oil Level (01)

143292 - REV1500/1000 Rotary Cutter (12-August-2019) - 56_



Gearboxes &

170261 - 540 RPM PTO Gearhox
(1:1.833)

Part # - Description - (Qty)

540 RPM PTO

170261 - Gearbox (1:1.833
\OMNI GEAR o l: ) ) ————— 170290 - Input Shaft, 1.75-20 SPL - (01)

170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone, AN
JM205149 - (01) i 170285 - Bearing Cone,
R e N\ JM205149 - (01)
BN ——— e

SNy
b

170275 - Input Seal, 19662 - (01) o

t

&

=
170295 - Lock Nut - (01) = -
170296 - Lock Washer - (01)

170304 - Spacer Shaft - (01)

170297 - Spiral Gear &
Pinion Set - (01)

170298 - Output Shim - (A/R)

WIS AAAA I

/

170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

170299 - Output Shaft, SPL 18T - (01) 170292 - Key, 10 x 8 x 60 - (02)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170300 - Housing, RC-145L (01) —

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

I’///é

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

o

!

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01)

143292 - REV1500/1000 Rotary Cutter (12-August-2019) -57-



Gearboxes

G

170257 - 1000 RPM PTO Gearbhox

(1:1.238)

Part # - Description - (Qty)

1000 RPM PTO
170257 - Gearbox (1:1.238)
(OMNI GEAR #251135)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,

JM205149 - (01) -;’7”\

s\\\\\\\‘

=

170275 - Input Seal, 19662 - (01) "//I//"

170278 - Lock Nut - (01) /

170279 - Lock Washer - (01)

170280 - Spacer Shaft - (01) 5

=

D—7 7

170285 - Bearing Cone, JM205149 - (01) 7 \%

170284 - Bearing Cup, JM205110 - (01)

170288 - Output Shaft, SPL 18T - (01)

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

—
I

&)

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

177

&\\\\\\\\‘

4

.

e

E

e —

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01)

F
d

e

N

170290 - Input Shaft, 1.75-20 SPL - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

¥

‘\\1

\

|
|

170285 - Bearing Cone,
JM205149 - (01)

170280 - Spacer Shaft - (01)

s
sl

170291 - Spiral Gear &
Pinion Set - (01)

V

170282 - Key, 12 x 8 x 38 - (02)

W 4

]

Sea A

Wrror.

%

Y

S oA

k\\\\\\\\“‘

P;

170283 - Output Shim - (A/R)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

143292 - REV1500/1000 Rotary Cutter (12-August-2019)

-58-



Gearboxes &

170259 - 540 RPM PTO Gearhox

(1:1.833)
Part # - Description - (Qty)
540 RPM PTO
170259 - Gearbox (1:1.833) — 170282 - Key, 12 x 8 x 38 - (02)

(OMNI GEAR #251136)
—170277 - Input Shaft, 1.75-20 SPL - (01)

170284 - Bearing Cup,
JM205110 - (01)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R) )
170303 - Input Shim - (A/R)
170285 - Bearing Cone, N\
JM205149 - (01) nZ2250 4 ) N 170285 - Bearing Cone,
R\ NS JM205149 - (01)

| I=|
77+777777
e —— L

Q\\\\\\V

NN\
.~

"/,IllA

170275 - Input Seal, 19662 - (01)
170280 - Spacer Shaft - (01)

170297 - Spiral Gear &
Pinion Set - (01)
170298 - Output Shim - (A/R)
170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

g

170295 - Lock Nut - (01)
170296 - Lock Washer - (01)
170304 - Spacer Shaft - (01)

A s

NN
% .‘
Yrrs,

170292 - Key, 10 x 8 x 60 - (02)

170299 - Output Shaft, SPL 18T - (01)
170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170300 - Housing, RC-145L (01) —

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

== IM

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

.

§\\\\\\\“ﬁ

E

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01)

143292 - REV1500/1000 Rotary Cutter (12-August-2019) - 59_



Gearboxes &

170255 - 1000 RPM PTO Gearbhox

(1:1.238)
Part # - Description - (Qty)
1000 RPM PTO
170255 - Gearbox (1:1.238) — 170282 - Key, 12 x 8 x 38 - (02)

(OMNI GEAR #251134)

170277 - Input Shaft, 1.75-20 SPL - (01)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone, A
JM205149 - (01) nZ

N
SR

170285 - Bearing Cone,
JM205149 - (01)

“\\\\V
170275 - Input Seal, 19662 - (01) "'//»,,,'

170280 - Spacer Shaft - (01) 170278 - Lock Nut - (01)
170291 - Spiral Gear &

Pinion Set - (01) == "Q " 170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

170283 - Output Shim - (A/R)

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

170282 - Key, 12 x 8 x 38 - (02)

170288 - Output Shaft, SPL 18T - (01)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

170270 - O-Ring, 112 - (01) m
T,

170286 - Bearing Cup, 33212 - (01) 9 .
170287 - Bearing Cone, 33212 - (01) ! |
170274 - Spacer, Output Seal - (01) N \ of
170273 - Output Seal - (01) g ‘
170272 - Retaining Ring - (01) :
170271 - Output Shield - (01)
170266 - Slotted Nut, M36 x 6 - (01) -
170224 - Cotter Pin, 6.3 x 60 - (01) & o

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170289 - Housing, RC-145L (01)

Y

,,,,//"/‘
sy~

=

NSt
N

alaw
IV4

;
Pi

143292 - REV1500/1000 Rotary Cutter (12-August-2019) _60_



Gearboxes

G

170261 - 540 RPM PTO

(1:1.833) With Traffic

Gearbox

Part # - Description - (Qty)

540 RPM PTO
170261 - Gearbox (1:1.833)
(OMNI GEAR #251137)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,
JM205149 - (01)

PIP2,
nZ

e

NN
170275 - Input Seal, 19662 - (01) .’/I/’,\
170295 - Lock Nut - (01)
170296 - Lock Washer - (01)

170304 - Spacer Shaft - (01)

170294 -
170293 -

Bearing Cone, 30212 - (01)
Bearing Cup, 30212 - (01)

170299 - Output Shaft, SPL 18T - (01)

170300 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01)

=~

:
r

N\

SRS

170290 - Input Shaft, 1.75-20 SPL - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,

IPIIII JM205149 - (01)

=i}
—

k\\\\\\\\V

i

170280 - Spacer Shaft - (01)

ol

J

170297 - Spiral Gear &
Pinion Set - (01)

170298 - Output Shim - (A/R)

)

170292 - Key, 10 x 8 x 40 - (02)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

IM

.

ﬁ

=y

E

143292 - REV1500/1000 Rotary Cutter (12-August-2019)



Gearboxes

G

170253 - 1000 RPM PTO Gearbhox

(1:1) With Traffic

Part # - Description - (Qty)

1000 RPM PTO
170253 - Gearbox (1:1)
(OMNI GEAR #251133)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone, A
JM205149 - (01) e

s\\\\\\\‘

s
s o

T

170275 - ]

Input Seal, 19662 - (01)

)

170278 - Lock Nut - (01)
170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

) @

"

170290 - Input Shaft, 1.75-20 SPL - (01)
170280 - Spacer Shaft - (01)
170282 - Key, 12 x 8 x 38 - (02)

170284 - Bearing Cup,
JM205110 - (01)

170303 - Input Shim - (A/R)

170285 - Bearing Cone,

- SN JM205149 - (01)

SR

170281 - Spiral Gear &
Pinion Set - (01)

170282 - Key, 12 x 8 x 38 - (02)

W 4

.‘\
3

\

ASSNN

Sea A

R
]

Wrror.

170285 -
170284 -

Bearing Cone, JM205149 - (01)
Bearing Cup, JM205110 - (01)

%

170288 - Output Shaft, SPL 18T - (01)

170289 - Housing, RC-145L (01)

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

71

r
Y

S oA

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

G
NSy

.

k\\\\\\\\“‘

E
e

P;

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01)

170283 - Output Shim - (A/R)

170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

143292 - REV1500/1000 Rotary Cutter (12-August-2019)

-62-



Gearboxes &

170259 - 540 RPM PTO Gearbox
(1:1.833) Against Traffic

Part # - Description - (Qty)

540 RPM PTO
170259 - Gearbox (1:1.833) ——170282 - Key, 12 x 8 x 38 - (02)

(OMNI GEAR #251136)

170277 - Input Shaft, 1.75-20 SPL - (01)

170284 - Bearing Cup, () ()
JM205110 - (01) 170284 - Bearing Cup,
JM205110 - (01)
170303 - Input Shim - (A/R) )
170303 - Input Shim - (A/R)
170285 - Bearing Cone, AN
JM205149 - (01) n22s 4 ) 170285 - Bearing Cone,
R\ J e N6 JM205149 - (01)

| I=|
77+777777
e —— L

\\\\\\\\V

NN\
.~\

[ 7.

170275 - Input Seal, 19662 - (01)
170280 - Spacer Shaft - (01)

170297 - Spiral Gear &
Pinion Set - (01)
170298 - Output Shim - (A/R)
170294 - Bearing Cone, 30212 - (01)
170293 - Bearing Cup, 30212 - (01)

g

NS

170295 - Lock Nut - (01)
170296 - Lock Washer - (01)
170304 - Spacer Shaft - (01)

170292 - Key, 10 x 8 x 60 - (02)

170299 - Output Shaft, SPL 18T - (01)

) 170270 - O-Ring, 112 - (02)
170300 - Housing, RC-145L (01) —& 170269 - Pressure Relief

k Plug - (01)

?F

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

T

g\\\\\\\\\‘
7

=y I’//

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

i
E

!

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01)

143292 - REV1500/1000 Rotary Cutter (12-August-2019)

o
@



Gearboxes &

170251 - 1000 RPM PTO Gearbox
(1:1) Against Traffic

Part # - Description - (Qty)

1000 RPM PTO
170251 - Gearbox (1:1)
(OMNI GEAR #251132)

170280 - Spacer Shaft - (01)

170282 - Key, 12 x 8 x 38 - (02) 170277 - Input Shaft, 1.75-20 SPL - (01)

() o ()

170284 - Bearing Cup,
JM205110 - (01) 170284 - Bearing Cup,
JM205110 - (01)
170303 - Input Shim - (A/R)
170303 - Input Shim - (A/R)
170285 - Bearing Cone, AN ' I
JM205149 - (01) nZ2258 ) 170285 - Bearing Cone,
sy NS JM205149 - (01)

N -
——
SR L
NN
-
——
T

170281 - Spiral Gear & N S U 170278 - Lock Nut - (01)
Pinion Set - (01 =~ QIR 170279 - Lock Washer - (01)
170280 - Spacer Shaft - (01)

170275 - Input Seal, 19662 - (01) ’,//;j

Vi

170283 - Output Shim - (A/R)

SN\
o

£
5=
Yrre,

[ —1
&\\\\\\‘

170285 - Bearing Cone, JM205149 - (01)
170284 - Bearing Cup, JM205110 - (01)

170282 - Key, 12 x 8 x 38 - (02)

170288 - Output Shaft, SPL 18T - (01)
170270 - O-Ring, 112 - (02)

170269 - Pressure Relief
k Plug - (01)

¥

170268 - O-Ring, 119 - (02)
170267 - Oil Sight Glass - (01) —

170289 - Housing, RC-145L (01) —E

170270 - O-Ring, 112 - (01)
170286 - Bearing Cup, 33212 - (01)
170287 - Bearing Cone, 33212 - (01)

S II//%

170274 - Spacer, Output Seal - (01)
170273 - Output Seal - (01)

170272 - Retaining Ring - (01)
170271 - Output Shield - (01)

.

k\\\\\\\\\\\

|
E

170266 - Slotted Nut, M36 x 6 - (01)
170224 - Cotter Pin, 6.3 x 60 - (01) i

143292 - REV1500/1000 Rotary Cutter (12-August-2019) _6 4-



Options - Toolbox & Guide Wheels

503436 - Toolbox/Blade Storage Kit
(Hardware Included)

-
.

503566 - Wing Guide
Wheel Assembly - LH

503565 - Wing Guide
Wheel Assembly - RH

503436 - Toolbox/Blade Storage Kit
(Hardware Included)

¥ 118009 - Bolt, 1/2"
133103 - Toolbox (1) x 1-1/4” UNC (8)

118512 - Flat Washer,
¥ 1/2 F436 (8)

503565 - Guide Wheel Assembly - RH
(503566 - Guide Wheel Assembly - LH ) 503441 - Toolbox
503484 - Guide Wheel Bracket Inner - RH Bracket - LH
(503485 - Guide Wheel Bracket Inner - LH) ——

503482 - Guide Wheel Bracket Outer - RH
(503483 - Guide Wheel Bracket Outer - LH ) —

FJ" 118729 - Lock Nut,
118729 - Lock Nut, 1/2" 1/2url‘J“h:S s:fsi
UNC GRC - Unitorque (3) 9

118512 - Flat Washer,
118504 - Lock Washer, 1/2” (4)
118011 - Bolt, 1/2” x 1-1/2” UNC (4)
. 131206 - Washer, Flat 1-1/4 SAE (3)
l I——ns%z - Lock Nut, 1-1/4” UNF Gr 8 (1)
S

503442 - Toolbox
Bracket - RH

1/2 F436 (6)

118011 - Bolt, 1/2” x
1-1/2” UNC (3)

S © 501629 - Spacer Bushing, 1-3/4” OD (2)
p g
/ 131531 - Retaining Ring, 2-7/16" (2)
131530 - Dust Seal - 1.75” ID (2)
&)
&

118218 - Carriage Bolt,

1/2” x 1-1/2” UNC (2)

118512 - Flat Washer,
1/2F436 (2) (&0

—— 118729 - Lock Nut,
1/2” UNC GRC -
Unitorque (2)

501625 - Steel Wheel Assembly (1)
(comes with bearings)

500330 - Bolt,1-1/4 X 7-1/2 UNF

i 131528 - Tapered Bearing, Race (2)
¢/w Grease Fitting @

131529 - Tapered Bearing, Cone (2)

143292 - REV1500/1000 Rotary Cutter (30-January-2018)

-65-



Lighi’ Components (Models with S/N: 1900 and up)

REV 1500 - Typical Light Wire Routing

503600 - Wire,

503607 - Light

- Note: Install lights with amber light to )
Mounting Bracket (2)

Harness (1) ouf5|de covered lens facing forward:

x 1-1/4 GR5 (8)

129126 - LH Light,
LED - 4 Wire (1)

118555 -
118483 -

1

|—l 18756 - Bolt, 1/4
|

129125 - RH Light,
LED - 4 Wire (1)

Flat Washer, 1/4 (8)—{T

Lock Nut, 1/4 Unitorq (8)

118729 - Lock Nut, 1/2 Unitorque (6)
118587 - Flat Washer, 1/2 F436 (6) ——
118218 - Carriage Bolt, 1/2 x 1-1/2 (6)

REV 1000 - Typical Light Wire Routing - RH WING

503601 - Wire,
Harness (1)

118756 - Bolt, 1/4
x1-1/4 GRS (8)— |

503609 - Light
Mounting Bracket (1) —
(Weight Stack Bracket)

129126 - LH Light,
LED - 4 Wire (1)

o‘

N |
§
_—Igl

118555 - Flat Washer, 1/4 (8)—{T
118483 - Lock Nut, 1/4 Unitorq (8)

- Note: Install lights with amber light to

outmde covered lens facing forward: 503607 - Light

[ [ Mounting Bracket (1)
' ing Bracke
{_I.' ”(W g Bracket)
(Wmimm
— — oﬂ

=h

o=
-

129125 - RH Light,
LED - 4 Wire (1)-
118729 - Lock Nut, 1/2 Unitorque (6)
118587 - Flat Washer, 1/2 F436 (6)——
118218 - Carriage Bolt, 1/2 x 1-1/2 (6) ——

1]
L1]

REV 1000 - Typical Light Wire Routing - LH WING

503601 - Wire,
Harness (1)

503607 - Light
Mounting Bracket (1)
(Wing Bracket) —I

118218 - Carriage Bolt,
1/2x1-1/2 (6)
118587 - Flat Washer,; ()
1/2F436 (6)— !

118729 - Lock Nut,
1/2 Unitorque (6)

129126 - H Light, LED - 4 Wire (1)
118555 - Flat Washer, 1/4 (8)

ol

118483 - Lock Nut, 1/4 Unitorq (8)

503609 - Light Mounting
Bracket (1) (Weight Stack
Bracket)

118756 - Bolt, 1/4
F x 1-1/4 GR5 (8)

-Note: Install lights with amber light to
outside, covered lens facing forward.

: *Note: Short & Long wire extentions must
{ be unplugged & switched at the junction

129125 - RH Light, LED - 4 Wire (1)

-l i for proper routing (LH wing configuration). : '

143292 - REV1500/1000 Rotary Cutter (20-December-2023)

-66-



Previous Light Components (Models with S/N:

1899 and lower)

" REV 1500 - Typical Light Wire Routing_

Harness (1)

1291

%
\!T 129126 - LH Light,
LED - 4 Wire (1)

. - Note: Install lights with amber light to
503600 - Wire, : 9 9 ;
e ouf5|de covered lens facing forward: Mounting Bracket (2)

LED - 4 Wire (1

503602 - Light

118756 - Bolt, 1/4”

25 - RH Light,

-
- -

118483 - Lock Nut, 1/4”
GR5 - Unitorque (8)

118417 - Lock Nut, 3/8” (4)

118511 - Flat Washer, 3/8” (4)—

118136 - Bolt, 3/8” x 1-1/2” GR5 (4) —

"|' ﬂ x 1-1/4" GR5 (8) :

' REV 1000 - Typical Light Wire Routing - RH WING

503601 - Wire - Note: Install lights with amber light to
Harness (li 118756 - Bolt, 1/4” . outside, covered lens facing forward.

503602 - Light

: x 1-1/4" GR5 (8)—TT T Mounting Bracket (1)

, T I | 1 (Wing Bracket)

E E I

; 503605 - Light L L L - e

" Mounting Bracket (1)— L 1

; (Weight Stack Bracket) : L ——— L -

s 4 A — -2

i : 118483 - Lock g L

: Nut, 1/4” GR5

; ' - Unitorque (8)——~ -" .°

5 129126 - LH Light, 129125 - RH Light,

; LED - 4 Wire (1) LED - 4 Wire (1)

5 118417 - Lock Nut, 3/8” (4)

E 118511 - Flat Washer, 3/8” (4)—

5 118136 - Bolt, 3/8” x 1-1/2” GR5 (4)—

REV 1000 - Typical Light Wire Routing - LH WING 118756 - Bolt, 1/4” 503605 - Light Mounfing
503601 - Wire, 503602 - Light x 1-1 /4" GR5 (8) Bracket (1) (Weight Stack
Harness (1) Mounting Bracket (l)—l Bracket)

(Wing Brackef}
118136 - Bolt, 3/8” LL
x 1-1/2” GR5 (4)—=== JI 2

118417 - Lock Nut, 3/8” (4) J
118511 - Flat Washer, 3/8” (4)

129126 - LH Light, LED - 4 Wire (1)

118483 - Lock Nut, 1/4"_I
GRS5 - Unitorque (8)

: *Note: Short & Long wire extentions must
be unplugged & swnched at the |unchon

Note: Install lights with amber light to

]T

LL lL A -

outside, covered lens facing forward.

129125 - RH Light, LED - 4 Wire (1)

]T




Previous - Optional Light Kit

(503435 - Light Kit )

comes with:
- Lights (Left & Right)

- 7 Pole Plug Connector
w/Wiring Harness

503600 - Wire,

- Mounting Brackets

- All Required Hardware
. J

Harness (1)-

Note: This harness is used on other products and
LH/RH wiring labels may be reversed. Pre-test lights
to ensure proper orientation prior to installation.

r--Note: Install lights with covered lens facing
forward & amber light fo outside.

RH Light Components (LH Opposite)

118756 - Bolt, 1/4 x 1-1/4 GR5 (4)
129126 - RH Light, LED - 4 Wire (1)

--(amber) (shown)
129125 - LH Light, LED - 4 Wire (1)
(opposite)

503186 - Light Mounting Bracket (1)
’w_nsno Bolt, 5/16 x 1 GR5 (2)

I T L 118731 - Flot Washer, 5/16 SAE (2
118718 - Lock Nut, 5/16 GRC (2)
118483 - Lock Nut, 1/4 GRS - Unitorque (4)
I (D|SCONT|NUED ) - Refer ence Only - o) |
) . This lower section is
igi:ffvirl:-'lght Kit for reference purposes | LH Wiring RH Wiring
. . only for those who
- Lights (Left & Right) previously purchased
- 7 Pole Plug Connector this version. =
- 16 Gauge Wiring 129066 - ere,, . 1
Mounfing Brack 4x16ga-25 129065 - Wire, . —
- Mounting Brackets 4x16ga-24 7
S All Required Hardware 129027 - 7 Pin & [
16 l o
[ S— — =
3/8” Split Loom 12-15” (2)

soldered.

facing forward.

118756 - Bolt, 1
x 1-1/4 GR5 (4)

Note: Install lights with amber
light to outside, covered lens

118483 - Lock Nut,
1/4 GRS - Unitorque (4)

RH Light Components (LH Opposite)

129059 - RH Light, 4 Wire (1)-
--{amber) (shown)
129058 - LH Light, 4 Wire (1)

(opposite)

: ——503186 - Light Mounting Bracket (1)

B @’ 118110 - Bolt, 5/16 x 1 GRS (2)
- t L 118731 - Flat Washer, 5/16 SAE (2)
118718 - Lock Nut, 5/16 GRC (2)

LH Wiring RH Wiring

L —— |

(red)---
/4

129043 - 16 ga. Crimp (8)
Gfee"er:Red

E —Note: All spliced ends should be

White ~=== White
Red====Blue
Black: Brown




Index

1. Introduction and Specifications.............. 01-02
2. Safety
- Important Safety Information .................. 03
- General Safety..........c.cocoveiveiiiiiin 04
- Safety Decals .......cccooeieveinieiiieiie 05
- Decal Placement .............cccoevivieiiinnne, 06
3. How To Set Your Tractor
- Tractor Requirements...............c.ccccceiee 08
- Correct PTO Speed..........cccovevrvvennnannn, 08
- Positioning Tractor Drawbar ................... 08
- Correct Drawbar Length......................... 08
- 3 Point Quick Coupler Hitch Removal.......08
- Wheel Tread Width Seftings ................... 08
4. How to Hook-Up Your Cutter
- Attaching Cutter to Tractor Drawbar........ 09
- Installing Safety Chain ...........c.ccove. 10
- Attaching Driveline to PTO ..................... 10
- Attaching Hydraulics............cocooeiinnnne. 10
- Connecting Lights (optional).................... 10
- Detaching Cutter from Tractor ................. 10
5. Cutter Preparation
- Preparation Checklist................cccooo..... 11
- Cutting Banding Strap..........cccccevennne.. 11
- Removing Transport Locks &
Lowering Wings.....c.c..covvieeniiencicenne. 11
- Setting Hydraulic Flow Speed ................. 11
6. How to Set Your Cutter
- Important Setting Information................. 12
- Wheel Tread Width Seftings ................... 12
- Laminated Wheel Check......................... 12
- Setting Cutting Depth ..........ccccoovevrninnne. 12
- Rephasing the Cylinder Circuit................ 12
- Deck Height Adjustment
Levelling Front to Back............cccovveenenee. 13
- Wing Height Adjustment
Levelling Side to Side ...........ccccovveinnnn. 14
7. How to Operate Your Cutter
- Safe Operating Procedures .................... 15
- Raising Wings........coooeeniiieiiiieieee. 16
- Wing Flotation ............cccooviveiiiiiennnn, 16
- Cutting Anglles..........cooveiviiiiiiienn, 16
- Blade Rotation...........cc.cceevieiiriciine, 16
- Making TUFRS «...oveviiecce, 16
8. Transporting
- Safe Transport Procedures...................... 17
- Preparing Cutter for Transport................. 17
- Restricted Transport Width...................... 18

9. Troubleshooting
- General Operation.............cccccovveunne. 19
10. Troubleshooting - Components
= OPeration..........cocueerieenienieiienie s 20
-Blades ..o 21
- Gear BoXes........cccuevuiiiiiiiiiiciice 21
- Driveline Clutches ............ccoovvveiieiennnn. 22
- Drivelines .......ccoooivieiiiiiicie, 22
11. Maintenance & Service
- Safe Maintenance Procedures................. 23
4 HOUF ...ttt 24
8 Hour (Daily) ...cooveieieiiciiiieiee, 24
20 HOUT ..ottt 25
= SO HOUN ..o 25
=100 HOUP ..o 25
-ANnUally . 26
-Blades ..o 27
- Blade Hardware.............ccccooveviiiiennnen. 27
- Blade Carriers..........ccooveeviveiieiee, 27
- Torque Specifications...............cocoeveunnn. 28
- Hydraulic Cylinder Repair ................... 29
- Run-In of the Friction Clutch.................... 32
- Torque Limiter Disassembly..................... 32
- Torque Limiter Assembly ......................... 32
12. How to Store Your Cutter
- Preparing for Storage ............cccocveuennnn. 33
- Removing from Storage ...........c.cceu...... 33
13.Parts.......cooooiiiiiiiii 34
- General Assembly.............cccccooirieinnn. 34
- Counterweight Assembly........................ 34
- Front Hitch Assembly..............cccocoovenin. 35
- Center Shield............cccooooeiniiii 35
- Right & Left Wing Frame........................ 36
- Cenfer Frame..........ccccoovieniniiennns 37-38
- Wheel Strut Assembly..............cccce.... 39
- Rockshaft Assembly.............cccoceiiennen. 40
- Wheels, Hubs, & Spindles...................... 41
- Blades, Pan, & Hardware............cc......... 42
- Hydraulic Cylinders............cccoone.... 43-44
- Hydraulic Schematics.............cc........ 45-46
- Driveline Overview ............cccocovvennen. 47
- Drivelines.........cccoovviiiiiiiiieen 48-54
- Gearbox Overview.............ccccovrvennnnnn. 55
- GearboXes. ........c.ccvveveeiiieiieieiinn 56-64
- Optional Toolbox or Tow Hitch................ 65
- Light Components..............ccccoeeurrvennnnnn. 66
T4.IndeX.......cooviiiiiiiiiicee 69
15. Warranty..........ccccooiiiiniiiiie, 70

143292 - REV1500/1000 Rotary Cutter (04-February-2019)



Warranty 2 Year

Limited Warranty

Degelman Industries LP (“Degelman”) warrants to the original purchaser of a new REV 1500 Degelman Rotary

Cutter, purchased from an authorized Degelman dedler, that the equipment will be free from defects in material and
workmanship for a period of two (2) years from the date of delivery, for non-commercial use (including farm, institutional,
government, and municipality) and (1) year from the date of delivery for commercial use. The obligation of Degelman

to the purchaser under this warranty is limited to the repair or replacement of defective parts in the first year and to the
provision, but not the installation of replacement parts in the second year. Degelman reserves the right to inspect any
equipment or parts which are claimed to have been defective in material or workmanship.

Replacement or repair parts installed in the equipment covered by this limited warranty are warranted for ninety (90)
days from the date of delivery of such part or the expiration of the applicable new equipment warranty period, which ever
occurs later. Warranted parts shall be provided at no cost to the user at an authorized Degelman dealer during regular

working hours. Warranted replacement parts will either be replaced or rebuilt at Degelman'’s discretion.

Disclaimer of implied warranties & consequential damages

This warranty shall not be interpreted to render Degelman Industries LP liable for injury, death, property damage or dam-
ages of any kind, whether direct, consequential, or contingent to property. Without limiting the generality of the forego-
ing, Degelman shall not be liable for damages resulting from any cause beyond its reasonable control, including, without
limitation, loss of crops, any expense or loss of labour, supplies, rental machinery or loss of use.

No other warranty of any kind whatsoever, express or implied is made with respect to this sale; and all implied
warranties of merchantability and fitness for a particular purpose which exceed the obligations set forth in this written
warranty are hereby disclaimed and excluded from this sale. This exclusion shall not apply in any jurisdiction where it
is not permitted by law.

This limited warranty shall not apply:

1. If, in the sole opinion of Degelman, the unit has been subjected to misapplication, abuse, misuse, negligence or
accident.

2. To any goods that have sustained damage or deferioration attributable to contact with foreign objects (eg. stones,
iron, and other material other than grass and brush.)

3. If parts not made or supplied by Degelman have been used in the connection with the unit, if, in the sole judgement
of Degelman such use affects its performance, safety, stability or reliability.

4. If the unit has been dltered or repaired outside of an authorized Degelman dealership in a manner which, in the
sole judgement of Degelman, affects its performance, safety, stability or reliability.

5. To normal maintenance service and normal replacement items such as gearbox lubricant, hydraulic fluids, and
seals.

6. To expendable or wear items such as blades, blade bolts, skid pans, skid shoes and any other items that in the
company’s sole judgement is a wear item.

No employee or representative of Degelman Industries LP is authorized to change this limited warranty in any way or
grant any other warranty unless such change is made in writing and signed by the Degelman Service Manager.

This limited warranty is subject to any future availability of supply, which may directly affect Degelman'’s ability to obtain
materials or manufacture replacement parts.

Degelman reserves the right to make improvements in design or changes in specifications at any time, without incurring
obligations to owners of equipment previously delivered.

This limited warranty is subject to compliance by the customer to the enclosed Retail Customer’s Responsibility Under
Degelman Warranty.

Make certain the warranty registration card has been forwarded to: Degelman Industries LP
Box 830
272 Industrial Dr.
Regina, SK, Canada
S4P 3B1

143292 - REV1500/1000 Rotary Cutter (20-December-2023) -70- © 2023 Degelman Industries LP





